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Parts Manual

Transfer Switch

OT (Spec A−D)

600 Amp

English − Original Instructions 8−2010 962−0207 (Issue 2)



GENERAL INFORMATION\

For parts or service, contact the dezderfromwhom you purchased this equipment or refer to your Neare
AuthorizedOnan F%rts and Service Center.

To avoid errors or cMay in filling your parts order, always give the MODEL, SPEC NO. and SERIAL. NC). from th
Onan nameplate.

I I
MODEL AND SPEC NO.

SERIAL NO. T-T

For handy reference, insert “YOUR”
nameplate information in the spaces above.

std
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Cabinet. Dust Proof . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..A7. A8

,Cabinet-Open Construction . . . . . . . . . . . . . . . . . . . . . . . ..A1l. A12

Cabinet-Standard (Automatic) . . . . . . . . . . . . . . . . . . . . . . . .. J45. A6

Cabinet-Standard (l’+ Jon-Automatic) . . . . . . . . . . . . . . . . . .A9, Al~

~harger"BatieW (2 Ampere) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..D~

Charger-Battery (300 Miiiiampere). =. . . . . . . . . . . . . . . . . . . . ..~D6

Clock-Exerciser . . . . . . . . . ...=. . . . . . . . . . . . . . . . . . . . . ..e~======~ ~4

F$ane!-lWleter and L.amp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..B1-B3

Panel-Modular Control .=. . . s. . . . . . . . . . . . . . . . . . . . . . . . . . . B5-B8

Panel-Relay Type . . . . . . . . . . . . =. . . . . . . . . . . . . . . . . . . ..=~~ll-~l 4

Panel. Swinging (Spec A) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B9-Bl~

Panel-Swinging [Begin Spec B) . . . . . . . . . . . . . . . . . . . . . . .. Cl-C~

Relay-Auxilia~ Starting . . . . . . . . . . . . . . . . . . ...”.. . . . . . . . . . . . c1 o

F?elay-Time Delay Preheat.. . . . . . . . . . . . . . . . . .. . . . . . . . . . . . . ●.C7

Relay-Time Delay Retransfer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .,, C9

Senso~i3attery Voltage . . . . . . . . ..” .“ . . . . . . . . . . . . . . . . . . . . =. .. C5

Sensor-Over Voltage . . . . . . . . . . . . . . . . . . . . . . .. C. . . . . . . . . . . . . . ~6

Sensor-Voltage (Single Phase) . . . . . . . ., . . . . . . . . . . . . . . . . . . . . DI

Sensor-Voitage (Three Phase) . . . . . . . . . . . . . . . . . . . . . . . ..D3. D4

Switch-Retransfer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..~~

Switch-Transfer (2and8Poie) . . . . . . . . . . . . . . . . . . . . . . ..D7. D8

Switch-Transfer(2 and 3 Pole programmed Transition) . . . . D9, Ill O

Switch-Transfer (4 Pole) . . . . . . . . . . . . . . . . . . . . . . . . . . . . D1l, D12

Switch-Transfer(4 Pole Programmed Transition) . . . D1 3, DI 4

Switching Assembly (2and3Pole) . . . . . . . . . ..s . . . . . .. El. E2

Switching Assembly (4 Pole) . . . . . . . . . . . . . . . . . . ...*.... E3, E4
.

. :
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This catalog applies to the (3T Transfer Switches as indicated be!ow. Parts are arranged in sections. Each
illustrated part is identified by a reference number corresponding to the same reference number in the
parts list fortha,tgroup. Parts illustrations are typical. Using the MODEL and SPEC NO. from the switch box
nameplate select the parts that apply to your transfer switch. Un!ess otherwise mentioned in the
description, parts are interchangeable between models. Throughout this catalog, front oftransferswitch is
the door side. Right and left sides are determined by facing the cabinet doors.

OTUCD
SERIES
OT - Designates

Transfer Switch
Series T

sWITCH TYPE

U- 2 & 3 Pcde
P- 3-Pole, single phase

over-lap switched
neutral

N - 4-Pole, single-phase,
over-lap switch
neutral

STARTING CIRCUIT
A Non-Automatic (no-start

circuit)
C. 2-wire, 24-volt
D 2-w!re, 12-voH
E, 3-wire, 12-voit

,,

TRANSFER SWITCH COMBINATIONS
D.

H.

K,

L.

M

N.

R.

s

NEMA#l cabinet fvfHBS-fv10
(2) Aux. contacts, both
sides,
Same as”D” except open
construction.
Programmed Transition added
to “D,” 1 -Aux. contacts
Programmed Transition added
to “H,” 1-Aux. contacts

Dust-proof cabinet added to
“D.”
Dust-proof cabinet added to
“K.”

Same as “D” except no aux.
contacts-Use with non-auto.
Same as”H” except no aux.
contacts-Use with non-auto.

100 4/ 12 02 c

Spec Letter advances
with manufacturing
changes (A to B, B
to C,etc, )I--
Meter-Lamo Combination

.

—
VOLTAGE CODES

1 120 1@,2-wire
3 120/240, 10, 3-wire
4 120/208, 3G3,4-w(re
4x 277/480, 3@,4-wire
5D 120/240, 30, 4-wire

Delta
7 220/330, 3@,4-wire
9X 347/600, 30, 4-wire
NOTE: For 50 Hz. add

a “5” in front of
voltage code.

1 through 20

Control Accessory Group
10-15 Automatic (not

CSA approved
above 301V)

20-25 Automatic (CSA
approved)

51-55 Non-Automatic

AMPERE RATING
100, 150, 225, 280, 400,
600, 800, 1000
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CAB! NET ASSEMBLY (AUTOMATIC)
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CABINET ASSEMBLY (AUTOMATIC]
TRANSFER SWITCH COMBINATIONS D,!’(

— —
c)’T-_.. L_l — -u/–––

REF. PA14T QTY. PART
No. NO. USED DESCRIPTION

26 856-0001 2 ~“AWasher, Lock - EIT (#6)
27 323-1 ?29 1 ~“Guard Receptacle
28 518-0402 2 X“Clip, Speed
29 403-0931 2 J* Bolt, Eye - Lifting
30 HARNESS, WIRING (Includes F%.:ts Marked C)

REF.
NC).

PART caTY. PART
NO. Lfwm iW3CRi?TiON

CABINET ASSEMBLY CONTROL
301-4822 1 2 and 3 Pole Transfer Switch

(Includes Parts Marked *)
301-5134 1 4 Pole Transfer Switch

(Includes Parts Marked $)
813-0096 6 $* Screw, Machine - Round Head

(#10-32 X 1/4”)
853-0008 6 $* Washer, Lock - ET (#IO)
BOX, CONTROL
.301 -4332 1 ‘2 and 3 Pole Trailsfer Switch
301-4510 1 $4 Pole Transfer Switch
301-4503 1 $’Support, Control Box

Center
406-0420 1 *“Strike, Latch
BRACKET, DISCONNECT PLUG
301-4338 1 *2 and 3 Pole Transfer Switch

1

2

3
4

1’ 1 Phase Units (2 and 3 Pole)
3 Ptiase Uoits

1 Voltage Codes 4, 5D, 4X, 54
55D, 54X (2 and 3 Pole)

1 Voltage Codes 4, 50, 4X, 54,
55D, 54X (4 Pole)

1 Voltage Codes 7, 57
(2 and 3 Pole)

1 Voltage Codes 9X, 59X
(2 and 3 Pole)

1 !LReceptacle, Twistlock
1 !2Block., Terminal

ERPOSING

338-1190

338-1190

338-1260

5

6
7

338-1194

338-1117

31
32
33

323-9900
332-1697
RELAY, l:d-
307-1545
307-1546
406-0363
406-0370
508-0177
CLAMP, L(
332-1356
332-1414
332-0050
306-1380

301-4745 1 *4 Pole Transfer Switch
8 813-0009 4 +* Sciew, Machine - Round

(#10-32 X 7/16”)
9 854-0010 4 $’Washer, Lock - IT (#IO)

10 860-0008 12 $*Nut, Hex (#8-32)

11 853-0005 12 +* Washer, Lock - ET (#8)
12 DOOR, RIGHT HAND

Head
~
1
2
1
1

OP
2
6
6
2

1

1

3,4,5 D,53,54,55D
4x, 54x
Pin, Hinge
Pin, Latch
Washer, Nylon

34
35
36
37301-4583

301-5133
301-4499
8?2-0148

1
1
-1
2

‘2 and 3 Pole Transfer Switch
$4 Pole

$’Door, Left Hand
$’Screw, Machine - Round Head

(1/4-20 X 1/2”)
*Washer, Lock - IT (1/4”)

$* Bracket, Swinging Panel
$* Mounting Package - Meter

Panel (Includes Parts
Marked A)

$* APlate, Meter Panel
Mounting

$* ANut, Hex - Swivel
Washer (1/4-20)

+* AScrew, Machine - Round
Head (#8-32 x 1/2”)

$’ A\Nasher, Lock - EIT (#8)

$“ANut, Hex (#8-32)
$* A Spacer
$ABracket, Terminal Block “
$* AScrew, Machine - Round

Head (#6-32 x 3/4”) .

3/4<’ Diameter
5/16” Diameter
1/2” Diameter
Spacer, Mounting -4 Pole

Transfer Switches
Plate, Striker -4 Pole

Transfer Switches

Strip, Marker (O thru H)

13
14

38
854-0014
301-4578
300-1138

2
1
1

15
16
17

301-352439

332-1698
301-4506
812-0150

40
41
42

1 $Panel, Front
4 $Screw, Machine - Round

301-389518 1

Head (1/4-20 x 5/8”)

43 854-0014 8 +Washer, Lock -IT (1/4”)
19 870-0299

20 812-0079 8 *- Parts included in 301-4822 Cabinet Assembly

*- Parts included in 301-5134 Cabinet Assembly.
A - Parts included in 300-1138 Mounting Package.
E - Parts included in Wiring Harness Assemblies

338-1190, 338-1194 and 338-1117.

856-0002
860-0008
150-0302
301-5382
812-0066

8
2
4
1
2

21
22
23
24
25

Redistribution or publication of this document
by any means, is strictly prohibited.



CAB! NET ASSEMBLY, DUST PROOF (AUTOMATIC)
TRANSFER SWITCH COMBINATIONS M,N
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CABINET ASSEklBLY, DUST PROOF (AUTOMATIC)
TRANSFER SWITCH COMBtNATfONS M,N

err.__cl_ -cl--

REF. PART C$TY. PART
No. NO. USED DEscFt:PT:c%

1 CABINET ASSEMBLY, CONTROL (INCLUDES PARTS

REF. PART
NQ. No,

28 301-5445

29 301-5624
30 895-0202
31 895-0200
32 895--0198

33 895-0197
34 895-0201

35 895-0799

36 406-0425
37 301-5062
38 860-0008
39 526-0003

40 526-0015

41 862-0001

C2TY.
USED

1

PART
DESCRIPTICJN

“Mounting Assembly, Meter
Panel (Includes Parts
Marked ~)

‘-Door and Plate Assembly
‘*Strip, Weather
*-Strip, Weather (9” of 3/16 x 3/8”)
‘e Strip, Weather (32.5” of

1/8 X 1/4[’)
**Strip, Weather (4” of 1/8 x 1/4”)
*=Strip, Weather (33.75” of

3/~6 X 3/8”)
‘*Strip, Weather (5,65” of

3/16 X 3/8”)
*~Screw, Panel Latch
*@Window, Display
‘*Nut, Hex (#8-32)
‘*Washer, Flat (1 “1/64” ID x

3/8” OD X 1/32” Thk)
*Washer, Flat (9/32” ID x

9/16” 00 X 1/16” Thk)
‘Nut, Hex (1/4-20)

MARKED *)
301-5307 1
301--5308 1

2 “BOX, CONTROL

2 and 3 Pole Transfer Switches
4 Pole Transfer Switches

2 and 3 Pole Transfer Switches
4 Pole Transfer Switches

‘Screw, Machine - Round Head
(#10-32 X 1/2”)

‘Washer, Lock - ET (#l Oj
*Support, Control Box Center
*Strike, Latch
‘Guard, Receptacle
‘Bracket, Disconnect Plj{g
‘Clip, Speed
*Scre.;, Machine - Round Head

(#10-32 X 7/16”)
‘Washer, Lock - IT (#8)
‘Panel Assembly, Front -

4 Pole Transfer Switches
“Screw, Machine - Round Head

(1/4-20 X 1/2”)
‘Washer, Lock - IT (1/4”)
●Screw, Machine - Round Head

(1/4-20 x 5/8”) -4 Pole
Transfer Switches

●Washer, Lock - IT (1/4”) -
4 Pole Transfer Switches

●Bracket, Swinging Panel
‘Eye Bolt, Lifting
*Nut, Hex (#8-32)
*Washer, Lock - ET (#8)
*Door, Right Side (Includes

Parts Marked A)
“Door, Left Side (Includes

Parts Marked T)
‘Atstrip, Weather (15,31” of

1/4 x 1/2”)
*~ f-Strip, Weather (56.06” of

1/4 x 1/2”)
*AtStrip, Weather (56.06” of

1/4 x 3/4”)
‘ABar, Latching
●AHandle, Lock (With Latch)

“!

2
2
2

301-5305
301-5306
813-0096

1
1
6

6
1
1
1
1
2
4

4
1

2

2
4

8

1
2
12
12
1

1

4

2

2

2
1

3
2
24

5
6
7
8
9

10

853-0008
301-4503
406-0468
323-1129
301-4338
518-0402
813-0009

2

3

18
18

11
12

854-0010
301-5047 6

613 812-0148
42 HARNESS, WIRING (INCLUDES’PARTS MARKED E)

338-1190 1 2 and 3 Pole Transfer Switches
338-1260 1 4 Pole Transfer Switches
332-1697 1 EBlock, Terminal (14-Place)
323-0900 1 EReceptacle, Twistlock
332-1698 1 Strip, Marker (1 thru 14)
RELAY, INTERPOSING
307-1545 1 3,4,5 D,53,54,55D
307-1546 1 4x, 54x
406-0363 2 Pir,, Hinge
406-0370 1 Pin, Latch
508-0177 1 Washer, Nylon
CLAMP, LOOP
332-1356 2 3/4” Diameter
332-1414 6 5/16” Diameter
332-0050 6 1/2” Diameter

14
15

854-0014
812-0150

43
44
45
46

16 854-0014

17
?8
19
20
21

301-4578
403-0931
860-0008
853-0005
301-5304

47
48
49
50

22 301-5302

23 895-0183

895-018424
● - Parts included in Complete Cabinet Assembly.

A - Parts included in 301-5304 Right Door Assembly
1’ - Parts included in 301-5302 Left Door Assembly.
o - parts included in 301-5445 Mounting Assembly,

!2 - Parts included in the ‘Wiring Harness.

25 895-0187

26
27

406-0454
406-0253
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CABINET ASSEMBLY (NON”AUTOMAT!C)
“rRAMsFER SWITCH COMSINAT!ONS D,F!
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CAB!NET ASSEMBLY (NON-AUTOMATIC)
TRANSFER SWITCH COMBINATIONS D,R

O-T_ ____IL,! / . .. — .–-—-. —.

REF. PART QTY. PART
NO. NO. USED DESCRIPTION

REF.
NO.

PART
NO.

301-4873

QTY. PART
USED DESCRIPTION

1 Cabinet Assembly, Control
(Includes Parts Marked ‘j

6 ‘Screw, Machine - Round Head
(#1 (9-32 x 1/4”)

6 Washer, Lock - ET (#IO)
1 ‘Box, Control
1 ‘Support, Control Box

Center
1 ‘Strike, Latch
1 ‘Bracket, Disconnect Plug
4 *Screw, Machine - Round

Head (#1 O-32 x 7/16”)
4 “Washer, Lock - IT (#10)
12 ‘Nut, Hex (#8-32)
12 *Washer, Lock - ET (#8)
1 *Door, Right Hand
1 *Door, Left Hand
2 *Screw, Machine - Round Head

(1/4-20 X 1/2”)
2 ●Washer, Lock - IT (1/4”)
1 ‘Bracket, Swinging Panel
1 ‘Mounting Package - Meter

Panel (Includes Parts
Marked A)

1 ● Af+ate, Meter Panel
Mounting

10 ‘A1’dut, Hex - Swivel Washer
(1/4-20)

8 *A.Screw, Machine - Round Head
(#8-32 X 1/2”)

8 *AWasher, Lock - EIT (#8)
2 ‘ ANut, Hex (#8-32)
4 ‘ A Spacer
1 *ABracket, Terminal Block
2 ‘Ascrew, Machine - Round Head

(#6-32 X 3/4”)

1 26
27
29
30
31
32
33
34
35

856-0001 2
301-4861 1
406-0363 2
406-0370 1
508-0177 2
332-1356 2
332-1414 6
332-0050 1
HARNESS, WIRING
338-1253 1
33&-1 255 1
308-0481 1
308-0480 1
LAMP, INDICATOR
322-0146 1
332-0147 1
338-1258 1
315-0374 1

‘~>Washer, Lock - EIT (#6)
Panel, Meter
Pin, Hinge
Pin, Latch
Washer, Nylon
Clamp, Locp
Clamp, Loop
Clamp, Loop

2 813-0096

853-0008
301-4332
301-4503

6
7
8

406-0420
301-4338
8 ‘i3-0009

Transfer Switch Combination D
Transfer’ Switch Combination R
Switch, Selector (Key)
Switch, Push Button

Normal
Emergency
Harness, Wiring - Lights
Transformer Assembly -

Stepdown (Includes Parts
Marked T)

tBracket, Transformer
Mounting

transformer, Stepdown
tBlock, Terminal
*Strip, Marker
*Screw, Machine - Round

Head (#6-32 x 1/4”)
*.Screw, Machine - Round

Head (#6-32 x 3/4”)
*Cover, Protection
~Washer, insulator

36
37
39

9
10
11
12
13
14

854-0010
860-0008
853-0005
301-4870
301-4499
812-0148

40
41

15
16
17

854-0014
301-4578
300-1138

42 301-3499 1

43
44
45
46

315-0375
332-1468
332-1663
815-0387

2
1
1
4

18 301-3895

19 870-0299
47 812-0066 2

20 812-0079
332-1651
508-0074

48
49

1
221

22
23
24
25

856-0002
860-0008
150-0302
301-5382
812-0066

, - Parts included in 301-4873 Cabinet Assembly.
A - Parts included in 300-1138 Mounting Package.
* - Parts included in 315-0374 Transformer Assembly.
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CABINET ASSEMBLY

(OPEN CONSTRUCTION - AUTOMATIC AND NON AUTOMATIC)
TRANSFER SWITCH combinations H, L, s
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REF. PART
No. !40.

301-4848

1 30”1-4847
2 323-1129

3 518-0402
4 332-1469
5 332-1699
6 871-0007

7 526-0062

8 338-1049

9

10

11
12
13
14
1.5

18

332-1697

323-0900

332-1698
406-0363
508-0177
406-0370
332-1356

332-0050

810-0081

19 508-0144
20 332-2203
21 332-2205
22 332-2204
23 812-0084

24 853-0005

25 812-0077

26 860-0008

27 812-0061

28 526-0048

29 860-0006

TRANSFER SWITCH COMBINATIONS H,L,S

o-r .. .

QTY. PART
USED DESCRIPTION

r--l
u..–. -’

1

1
1

2
1
1
2

2

1

1

1

1
2
1
1
2

2

2

1

1
1
1
1

12

16

4

16

2

2

2

Cabtnet Assembly (A? LJtGtT13tiC)

(Includes Parts Marked “)
‘Box, Control
“Guard, Receptacle

(Automatic)
‘Clip, Guard (Automatic)
‘Strip, Marker (Automatic)
‘Strip, Market’ (Automatic)
*Nut, Hex (#8-32) -

Brass (Automatic)
“Washer, Flat - Brass

(.200” ID X 1/2” C)D X
1/16”) (Automatic)

‘Harness, Wiring
(Includes Parts
Marked f ) (Automattc)

‘t Block, Terminal
(14 Place) (Automatic)

‘t Fieceptacle, Twistlock
(Automatic)

“Strip, Marker (Automatic)
*Pin, Hinge (Automatic)
‘Washer, Nylon (Automatic)
‘Pin, Latch (Automatic)
‘Clamp, Loop (3/4”

Dia. ) (Automatic)
‘Clamp, Loop (5/16”

Dia. ) (Automatic)
*Clamp, Loop (1/2”

Dia. ) (Automatic)
“Screw, Machine - Round

Head Brass (#8-32 x
5/8”) (Automatic)

*Grommet, Rubber (Automatic)
*Strip, Marker (Automatic)
‘Strip, Marker (Automatic)
‘Strip, Marker (Automatic)
‘Screw, Machine - Round

Head (#8-32 x l“) (AiJtomatic)
‘Washer, Lock - ET

(#8) (Automatic)
‘Screw, Machine - Round

t-lead (#8-32 x 3/8”)
(Automatic)

‘Nut, Hex (#8-32j
(Automatic)

‘Screw, Machine - Round
Head (#6-32 x 3/8”)
(Automatic)

‘Washer, Flat - Brass
(.172” ID X 3/8” of3 X
1/32” Thk) (Automatic)

●Nut, Hex (#6-32) (Automatic)
30 HARNESS, WIRING - INTER CONNECTION (Includes Parts

Marked E) (Automatic)

338-1226 1 Voltage Codes 3,53

338-1227 1 Voltage Codes 4,5 D,4V,54,55D
54x

r--l,
u ! -.–. -–.. . . . .

REF. PART QTY. FART
No. No. USED DESCRIPTiQN

s?

32

33

34
35

36

37

39

40

41

42

43

44
45

46

47

48

49

332-2206 2 EBiock, Terminal (3 P!acw)
Voltage Codes :3.4,5[3,11X
53 54,55 D,54x (Automatic)

332-1541 1 fZBlock, Terminal (6 Place) -
Voltage Codes 3,4,5 D,4X,53
54,55 D,54X) (Autc. nlattc)

RELAY. lNTERPOSING
(Autornatlc)

307-1545 1 Voltage Codes 3,4,5 D,53,54,55D

307-1546 1 Voltage Codes 4X,7,54X,57

301-4863 1 Panel, Meter (Non-Automalic)

HARNESS. WIRING (Non-Auton~atic)
338-1254 1 Transfer Switch Corn binatlor’rs H

338-1256 1 Transfel- Switch Combinations S

PLATE, LEGEND - TRANSFER SWITCH CLJM8INATIONS
H.L, S, (Non-Automatic)
308-0485 1
308-0486 1
308-0481 1

338-1258 1

315-0374 1

301-3499 1

315-0375 2

332-1468 1

332-1663 1
815-0387 4

812-0066 2

332-1651 t

508-0074 2

Load Shed
Normal - Off-Emergency
Switch, Selector (Key)

(Non-Automatic)
Harness, Wiring - Lights

(Non-Automatic)
Transformer Assembly -

Stepdown (Includes Parts
Mat-ked .A) (Non-Automatic)

ABracket, Transformer
Mounting (Non-Automatic)

ATransforrner, Stepdown
(Non-Automatic)

ABlock, Terminal
(Non-Automatic)

AStrip, Marker (Non-Autorn:]tlc)
AScrew, Machine - F?ourrd

Head (#6-32 x 1/4”)
(Non-Automatic)

AScrew, Machine - Round
tlead (#6-32 x 3/4”)
(Non-Automatic)

ACover, Protection
(Norl-Automatic)

AWasher, insulator
(Non-Autornatlc)

i..AMP, lNDICATOR (Non-Automatic)
332-0146 1 Norlmal
332-0147 1 Emergency

. Parts included in 301-4848 Cabint?t Asscrnbly.
‘r - Parts included in 338-1049 Wiring I-iarness
Q - Parts included In 338-1226 and 338-1227 Inter Gor~nect!on

Wiring Harness.
A - Parts included in 315-0374 “Transformc)r Asscrnbly
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METER-LAMP COMBINATION PANELS (1THROUGH 18)

REF. PAF%T QT-Y.
NC). ?4(“.). LJSEEI

1 [’ANE. I., ME’r E:R
301-411’7 1

301-3504 1

301-3505 1

301-3506 1

301-3507 1

301-3508 1

OT ----n ....... .....-
PART

DESCRIPTION

With t-ioles for 3 Lamps -
Pane! Co,mblnatlons 17,1!3

WIih Holes for 6 Lamps and
Ammeter - Panel Comblnatlon$
1,2,3,4

With Holes for 6 Lamps, DC
Ammeter and AC Voltmeter -
Panel Combinations 5,6,7,8
“13,14,15,16

With Holes for 6 Lamps, DC
Arnrneter, AC Voltmeter and
Selector Switch - Panel
Combinations 5,6,7,8,13,14,15,16

With Holes for 6 Lamps, DC
Arnmeter~2)AC Ammeters, Voltmeter,
Frequen:y Meter, Running
‘rime Meter and Voltage Switch-
Panel Combinations 9,10,11,12

With Holes for 6 Lamps, DC
Ammeter (2)AC Ammeters,Voltmeter,
Frequency Meter and Running
Time Meter - Panel Combina-
tions 9,10,11,12

2 HARNESS, WIRING-METERS
338-d882

338-0883
338-0885

338-08/34
338-0886

3.38-0887

338-1046

338-0883
338-0883

338-1257

338-120?
3 338-0661

4 338-0659

5 315-0374

6 301-3499

7 315-0375

8 332-1468

9 332-1663

Panel Combinations 1,2,3,4
Panel Combinations 5,6,7,8

1 Phase Un[ts
3 Phase Units

Panel Combinations 9,10,11,12
(Includes Terminal Block)
1 Phase Units

3 Phase Units - Voltage
Codes 4,5 D,54,55D

3 Phase Units - Voltage
Codes 4X,9X,54X,59X

3 Phase Units - Voltage
Codes 7,57

Panel Combinations 13,14,15,16
1 Phase Units
3 Phase Units - Voitage

Codes 4,5 f?,4X,9X,54,55D,
54X159

3 Phase Units - Voltage
Codes 7,57

PaneJ Combinations 17,18
Harness, Wiring - Lamps

(Normal and Emergency)
Panel Combinations 2,4,6,8,
10,12,14,16,18

Harness, Wiring - Lamps
(Battery Volts) - Panel
Combinations 3,4,7,8,11,12,
15,16

Transformer Assembly - Step
Down (Includes Parts
Marked *) - Panel Combina-
tions 2,4,6,8,10,12,14,16,18

‘Bracket, Transformer
Mounting - Panel Combinations
2,4,6,8,10,12,14,16,18

‘Transformer, Step Down -
Panel Combinations 2,4,6,8,
10,12,14,16,18

‘Block, Terminal - Panel
Combinations 2,4,6,8,10,12,
14,16,18

‘Strip, Marker - Panel
Combinations 2,4,6,8,10,12,
14 16 18

n / ...-.D
REF. PAFIT
NO. No.

10 815-0:387

12 332-1651

13 508-0074

14 332-0537

15 332-1517

16 315-0377

Q’TV.
USED

4

-1

2

‘1

1

1

17 LENS AND BEZEL.
322-0141 1
322-0141 2
322-0141 3

322-0141 5
18 322-0107 1
19 302-0807 1

20 322-0146 1

21 322-0147 1

PART
DESCRIPTION

“Screw, fvtachwe - Pan Head
[#6-32 x 1/4”) - Panel
Comblrlutions 2,4,6.8,10,12,
14,16,18

‘cover, Protection - Panel
Combinations 2,4,6,8,10,12.
14,16,18

‘Washer, Insulating - Panel
Combinations 2,4,6,8,1 o,’I2,
14,16,18

Block, Terminal (4 Place) -
Part of Wiring Harness -
Panel Cornbtnations 9,10,11,12

Strip, Marker -. Panel
Combinations 9,1 Q,II,12

Transformer, Step Down -
Panel Combinations 9,10,
11,12- Voltage Codes 4X,
9X,54X,59X

Panel Combinations 4,8,12,16
Panel Combination 17
Panel Combinations 2,3,6,7

10,11,14,15
Panel Combinations 1,5,9,13
Lamp, Indicator - over Crank
Ammeter, Charge (DC) -

Panel Combinations 1,2,3,4,
5,6,7,8,9,10,11,12,13,14,
15,16

Lamp, Indicator - Normal -
Panel Combinations 2,4,6,8,
10,12,14,16,18

Lamp, Indicator - Emergency -
Pa”nel Combinations 2,4,6,8,
10,12,14,16,18

22 LAMP, lNDICATOR -LOW BATTERY VOLTAGE-
PAN EL COMBINATIONS 3,4,7,8,11,12,15,16
322-0114 1 Units with 12 Volt Starting

Circuit (D and E)
322-0126 1 Units with 24 Volt Starting

Circuit (C)
23 LAMP, INDICATOR - HIGH BATTERY VOLTAGE-

PANEL COMBINATIONS 3,4,7,8,11,12,15,16
322-0115 1 Units with 12 Volt Starting

Circuit (D and E)
322-0127 1 Units with 24 Volt Starting

Circuit (C)
24 VOLTMETER (AC) -PANEL COMBINATIONS

5,6,7,8,9,10,11,12
302-0421 1 Voltage Codes 3,4,5 D,53,54,55D
302-0422 1 Voltage Codes 4X,7,54X,57
302-0423 1 Voltage Codes 9X,59X

25 AMMETER (AC) - PANEL COMBINATIONS 9,10,11,12
307-0415 2 Voltage Codes 3,53
302-0415 1 Voltage Codes 4,5 D,4X,7,9X

54,55 D,54X,57,59X
26 TRANSFORMER. CURRENT - PANEL COMBINATIONS

9,10,11,12
302-0625 2
302-0625 3

27 METER, FREQUENCY

302-0895 1
302-0894 1
302-0893 1

302-0811 1

Voltage Codes 3,53
Volta~e Codes 4,5 D,4X,7,9X

54,55 D,54X57,59X
PANEL COMBINAT1ONS 9,10.11,12
50 Hertz

Voltage Codes 53,55D,57
Voltage Code 54
Voltage Codes 54X,59X

60 Hertz
Voltage Codes
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METER-LAMP COMBINATION PANELS (1 THROUGH 18)

OT .– -- ... .. ...-

REF. PART QTY. PART
No. No. t:\ED DE!3CRIPTION

302--0810 1 Voltage Code 4
~02.080$1 ~ Voitage Codes 4X,9X
MET ER, RUNNING TiME

Panel Combinations 9,10,11,12
302-0469 1 Voltage Codes 53,54,55D.57
302-04S8 1 Voltage Codes 54X,59X
302-0466 1 Voltage Codes 3,4,5D,7
302-0465 1 Voltage Codes 4X,9X

Panel Combinations 13,14,15,’16
302-0468 1 Voltage Codes 53,59X
302.0469 1 Voltage Codes 54,55D,57
302-0470 1 Voltage Codes 54X
302-0465 1 Voltage Codes 3,9X
302-0466 1 Voltage Codes 4,5D,7

rw ---u .,.—-
REF. PART CITY. PART
NO. NO. USED DESCRIPTlON

302-0467 1 Voltage Code 4X
29 304-0536 1 Resistor (9000-Ohm, 50 Vdatt)

Panel Combinations 13,14,15,1
Vo!:age Code 9X

30 308-0022 1 Switch, Selector - Voltage -
Panel Combinations 5,6,7,8,
9,10,11,12

31 JUMPER -PANEL COM61NATIONS 5,6,7,8,
9,10.11,12
332-0592 3 Voltage Codes 4,5 D,4X,9X,54,

55 D,54X,59X
332-0592 4 Voltage Codes 7,57

- Parts included in 315-0374 Transformer Assembiy
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MODULAR CONTROL ACCESSORY PANEL
ACCESSORY GROUPS 10,1 l,12,13,f14,15,20,21,22,23,24,25

CKJ3..-.---LV El ---5

REF. PART CtTY.

No. NO. USED

‘ PART
K)EscRIPTlONPART

DESCRIPTION

Bracket and Fastt?ner -
Begin Spec El

Cover, R’ick -Accessory
Groups 10,11,12,13,20,21,
22,23

REF. PART QTY.
N(3. No. USED

9 860-0006 2 NIJt, Hex (#6-32) - Accessory
Groups 10,11,15,20,21,25

10 850-0020 2 Washer, Lock - Spring (#6) -
Accessory Groups 10,11,15,
20,2’1 ,25

11 332-1043 1 ~urnper, Terminal Block -
Accessory Groups 10,11,15,

1 301-4727

2 301-3593

2

3 PLUG, KEYING
Accessory Groups 10 and 20
voltage~odes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
5 pec A
Begin Spec B

Accessory Groups 11,12,13,21,
22 and 23
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begin Spec B

Accessory GrOIJpS 14 and 24
Voltage Codes 3,53’

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X
Spec A
Begiri Spec B

. Accessory Groups 15 and 25
Voltage Codes 3,53

Spec A
Begin Spec B

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,55X
Spec A
Begin Spec B

Strin, Marker (1 through 12)

20,21,25

12 CLOCK, PLANT EXEF?CISER (’J20Volt) -ACCESSORY
GF30UPS 12,13,14,22,23,24

6
6

332-1276
332-2114 307-1104 1 !50 Hertz

307-1 ‘102 1 60 Hertz

14 300-3780 1 Module, !Jnder Voltage Sensor
(Line) (See Separate Group
for Components)

15 300-0937 1 Module, Blank - Voltage
Codes 3,53

15 300-0780 1 Module, Under Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X,9>,54,55 D,57,54X,
59X (See Separate Group
for Components)

16 300-0937 1 Module, Blank - Voltage
Codes 3,53

16 300-0780 1 Module, Under Voltage Sensor
(Line) - Voltage Codes 4,
5D,7,4X,9X,54,55 D,57,54X,
59X (See Separate Group
for Components)

17 300-0780 1 Module, Under Voltage Sensor
(Generator) (See Separate
Group for Components)

18 MODULE, VOLTAGE

300-0847 1 Units with 12 Volt Starling
Circuit (D & E)

300-0848 1 Units with 24 Volt Starting
Circuit (C)

332-1276
332-2114

8
8

332-1276
332-2114

7
7

332-1276
33~-2114

9
9

332-1276
332-2114

9
9

332-1276
332-2114

13
13

332-1276
332-2114

10
10

14
14
1
1

332-1276
332-2114

4 332-1469
5 332-1699

19 300-0937 1 Module, Blank - Accessory
Groups 10,15120,25

Strip; Marker (H, Remote,
B+, Grd, 1 through 11 and 53)

6 GUIDE, PRINTED CIRCUIT BOARD-ACCESSORY

19 MODULE, BATTERY CHARGER -Accessory Groups 11,1
14,21,22,23,24 (See Separate Groups for
Components)
300-0793 1 Units with 12 Volt Starting

Circuit (D & E)
GROUPS 14,15,24,25
323-0814 12 Spec A

323-1084 12 Begin Spec B

7 301-3487 1 Plate, Cover - Exerciser
clock opening in panel -
Accessory Groups ‘10,1!,15,
20,21,25

8 332-0604 1 Block, Terminal (5 F)lace) -
Accessory Groups 10,11,15,
20,21,25

300-0794 1 Units with’ 24 Volt Starting
Circuit (C)
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MODULAR CONTROL ACCESSORY PANEL
ACCESSORY GROUPS 10,11,12,13,14,15,20,21,22,23,24,25

cl-r a————
REF. PART O-I-Y. PART
No. No. USED DESCRIPTION

20 MO C)(JLE, BY-PASS (Sl”ART-STOP) - ,Acc~?ssory Groups
10,15,20,25 (S~t> Separate GroLIps for Compor7ents)
:?00-0921 1 Units with 12 Volt Starting

Circuit (D & E) - Spec A
(0-15 Sec Start; 0-10
Minute Stop)

300-1059 1 Units with 12 Volt Starting
Circuit (D & E) - Spec A
(0-10 Minute Start;
0-10 Minute Stop) - Optional

300-0922 1 Units with 24 Volt Starting
Circuit (C) - Spec A
(0-!5 Sec Start: 0-10 Minute
stop)

300- I060 1 lJnits with 24 Volt Starting
Circuit (C) - Spec A
(0-10 Minute Start;
0-10 Minute Stc)p) - Optional

300-0921 1 Begin Spec El
21 MODULE, BY-PASS (Trarrsfer) (See Separate GrouDs

for Components)
300-0927 1

300-1675 1

21 300-1188 1

21 300-0924 1

22 300-0937 1

22 300-0926 1

23 300-0937 1

Accessory Groups 10,11,12,
13,15,20,21,22,23.25 -
Spec A

Accessory Groups 10,11,15,
20,21,25- Begin Spec U

Module, Time Delay - Transfer-
Retransfer - Accessory Groups
12,13,14,22,23,24- Begin
Spec B (See Separate Groups
for Components)

Module, Time Delay - Transfer
- .Accessory Groups 14,24-
Spec A (See Separate Group
for Components)

Module, Blank - Units with
2 Wire Starting Circuit
(C & D)

Module, 2 to 3 Wire Converter-
Units with 3 Wire Starting
Circuit (E) (See Separate
Group for Components)

Module, Blank - Accessory
GrOUDS 10,11.12.13.15.20.
21,22:23,25

23 MODULE, BATTERY VOLTAGE SENSOR -ACCESSORY
GRO~JPS 14,24 (See Ser2arate GrouDs for
Components)
300-0796 1

300-0-797 1

24A 307-1199 1

24 300-0937 1

25 300-0937 1

26 300-0937 1

26 3oo-07f30 1

Units with 12 Volt Starting
Circuit (D & E)

Units with’24 Volt Starting
Circuit (C)

Relay and Bracket, Retrans-
fer (120 Volt) - Accessory
Groups 12,13,14,22,23,24
Spec A (See Separate Group
for Components)

Modufe, Blank - Accessory
Groups 10,11,15,20,21,25
and Groups 12,13,14,22,23,
24 Begin Spec B

Module, Blank - Accessory
Groups 10,11,15,20,21,25
and Groups 12,13, i4,22,23,
24 Begin Spec R

Module, Blank - Accessory
Groups 15,25

Module, Over Voltage St?rwor

‘ c1! n --....
REF. PART
No. No.

p~ 30[)0937

27 300-0937

27 3000780

28 300-0937

Z!8 300-0937

28 :300-0780

29 300-0937

30 300-0937

31 300-0937

32 307-1058

33 307-1058

34 307-1058

34 307-1058

35 307-1058

36 307-1058
37 338-0677

n
CJTY.
USED

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1
1

PART
DESCRIPTI(3N

14,24 (See Separate Group
for Components)

Module, Blank - Accessory
Groups 15,25

Module, Blank - Accessory
Group 14- Voltage Codes
‘3,53

fv!:clui~, Over Voltage Sensor
{!-,P/ Accessory Group 14-
Vuii~~~ Codes 4,5 D,7,4X,9X,
a4, :’>D,57,54X,59X and
/’*accessory Group 24 (See
Separate Group for Components

Module, Blank - Accessory
Groups ?5,25

Module, Blank - Accessory
Group 14- Voltage Codes
3,53

Module, Over Voltage Sensor
(Line) Accessory Group 14-
Voltage Codes 4,5 D,7,4X,
9x,54,55D 57,54X, and
Accessory Group 24 (See
Separate Group for Components)

Module, Blank - Accessory
Groups 14,15,24,25

Module, Blank - Accessory
Groups 14,15,24,25

Module, Blank - Accessory
Groups 14,15,24,25

Relay, Interposing - Line
(12 Volt) - Accessory Groups
10,11,12,13,14,15

Relay, Interposing - Genera-
tor (12 Volt) - Accessory
Groups 10,11,12,13,14,15

Relay, Timer (12 Volt) -
Accessory Groups 12,13,14,
15,22,23,24,25- Spec A

Relay, Retransfer (12 Volt)
Accessory Groups 13,15,23,
25- Begin Spec B

Relay, Over Voltage - Line
(12 Volt) - Accessory Groups
14,15,24,25

Relay, Start - Begin Spec B
Harness, Wiring - Timer

Motor - Accessory Groups
12,13,14,15,22,23,24,25
Spec A (Includes Parts
Marked ‘)

38 HARNESS, WIRING-RETRANSFER-ACCESSORY
GROUPS 13,15,23,25
338-0664 1 Spec A
338-1136 1 Begin Spec B (Includes

Parts Marked A)
39 HARNESS, WIRING - OVER VOLTAGE-ACCESSORY

GROUPS 14,15,24,25 (includes Parts Marked t’)
338-0668 1 Voltage Codes 3,53- Spec A
338-0657 1 Voltage Codes 4,5 D,4X,7,9X,

54,55 D,54X,57,59X - Spec A
338-1137 1 Voltage Codes 3,53- Begin

Spec B
338-1134 1 Voltage Codes 4,5 D,4X,7,9X,

54,55 D,54X.57,59X - Begin
Spec B

40 HARNESS, BATTERY VOLTAGE -ACCESSC)RYGROUPS
14 15 24 25
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REF.
NQ.

41

42

43

44

45

46

47

MODULAR CONTROL ACCESSORY PANEL
ACCESSORY GROUPS 10,11,12,13,14,15,20,21,22,23,24725

oT_-— —___ Chcl.. u

PART Q-w. PART
No. USED DESCRIPTION

338-0658 1 Spec A
338-1135 1 Begin Spec B
HARNESS, TC) PREHEAT- ACCESSOF-?Y GROUPS
15,25 (includes Parts Marked D)
338-0770 1 Spec A
338-1138 1 Begin Spec B
SPRING, RELA’{ HOLD-DOWN
307-1157 Accessory GrOUps 12,13,14,23,24
307-1157 ; Accessory Groups 15,25
308-0321 1 Switch, Manual & Automatic -

Accessory Groups 13, ?5,23,25
308-0175 1 Switch, Retransfer - Accessory

Groups 13,15,23,25
332-1516 1 Strip, Marker (1 thru 6) -

Accessory Groups 14,15,24,25
HOUSING, TERMINAL BOARD-PC
332-2107 3 tAccessory Groups 14,15,24,25-

Voltage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59X

332-2107 1 tEAccessory Groups 14,15,24,25
332-2107 1 OAccessory Groups 15,25

TERMINAL PC BOARD
332-2108 18 tAccessory Groups 14,15,24,25-

REF.
NO.

48

49

50

,

A-
t-

E-

r:] -

PART QTY. PART
No. USED DESCRIPTION

Voitage Codes 4,5 D,4X,7,9X,
54,55 D,54X,57,59x

332-2108 10 EAccessory Groups 14,15,24,25
332-2108 6 tAccessory Groups 14,15,24,25-

Voltage Codes 3,53
332-2108 13 uAccessory Groups 15,25

323-0765 1 ‘At’Socket Relay - Accessory
GroL!ps 14,15,24,25

357-0004 1 ‘At Diode, Rectifier - Accessory
Groups 14,15,24,25

332-0699 1 EBlock, Terminal - Accessory
Groups 14,15,24,25

Parts Included in 338-0677 Harness Assembly
Parts Included in 338-1136 Harness Assembly.
Parts Included in 338-0657,338 -0668,338-1 134
and 338-1137 Harness Assemblies.
Parts Included in338-0658 and 338-1135
Har~less Assembly.
Parts Included in 338-0770 and 338-1138
Harness Assembly.

Redistribution or publication of this document
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SW:NGING PANEL ASSEMBLY -SPEC .4A

ACCESSORY GROUPS 10,11,12,13,14,15,20,2>,22,23,24,25

OT . . .. ... .. . .... . a / III --- n
REF. PAFIT QTY. PART
NC) NCI, LlsEc) DESCR6PTION

PAN[. LA:5SEMf31.,Y, SW INGING-COM!>LE’TE
Accessory Group 10

300-1$.395 I Voltage Codes 3,53
300-1395 “1 Voltage Codes 4,513,4X,9X,

54,55 D,54X,59X
300-1.521 1 Voltage Codes 7,57

Accessory Groups 11,12,13,14,15
300-1133 1 Voltage Codes 3,53
300-1134 1 Voltage Codes 4,5 D.4X,9X,

54,55 D,54X,59X
300-1406 1 Voltage Codes 7,57

1
2
3

4

5

300-1433
300-1431
301-3777
323-0814
307-1157

HARNESS,

338-1022

338-1021

338-1085

338-0776

338-0777

338-1034

338-1045’

338-1043

332-1486

1 Accessory Group 20
1 Accessory Groups 21,22,23,24,25
1 Panel Swinging

20 Guide, PC Board
~ Spring, Relay Holddown (All

Except Accessory Groups
20,21,22,23,24,25)

WIRING - MAIN - NOT ILLUSTRATED
Accessory Group 10

1 Voltage Codes 3,53 (Includes
Parts Marked ‘)

1 Voltage Codes 4,5 D,4X,9X,
54,55 D,54X,59X (Includes
Parts Marked A)

1 Voltage Codes 7,57 (Includes
Parts Marked t)

Accessory Groups 11,12,13,14,15
1 Voltage Codes 3,53 (Includes

Parts Marked E)
1 Voltage Codes 4,5 D,4X,9X,54,

55 D,54X,59X (Includes
Parts Marked D)

1 Voltage Codes 7,57 (Includes
Parts Marked #)

1 Accessory Group 20 (Includes
Parts Marked 0)

1 Accessory Groups 21,22,23,
24,25 (includes Parts
Marked ❑)

1 ‘AtEn#09Block, Terminal
6 332-7487 “AtCu!K@Block, Terminal
7 323-0765 ~ ‘AtED#ORSocket, Relay
8 HOUSING, PRINTED CIRCUIT BOARD

Accessory Group 10
‘332-1271 6 ‘Voltage Codes 3,53
332-1271 9 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1271 8 tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-1271 7’ 12Voltage Codes 3,53
332-1271 9 #Ov~ltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X,7,57
332-1271 8 OAccessory Group 20
332-1271 9 ❑Accessory Groups 21,22,23,

24,25
8A TERMINAL, PRINTED CIRCUIT BOARD

Accessory GrouD 10
332-1269 37 “Voltage- Codes 3,53
332-1269 47 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1269 47 tVoltage Codes 7,57

Accessory Groups 11,12,13,
14,15

332-1269 41 EVoltage Codes 3,53
332-1269 51 #Ovoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X,7,57
332-1269 48 OAccessory Group 20
332-1269 51 mAccessory Groups 21,22,23,

24 25

F4EF. PART QTY. PART
NO. NO. USED DESCRIPTION

9 332-1280 12 ‘.ltE[”l#<?*Tern>itlal, Relay Socket
10 357--0023 2 ‘At’Lr.l#Rectlf !er, Diode (Not used

on Accessory Groups 20,
21,22,23,24,25)

11 332-1043 ~ ‘A~E~~#L3@Jumper, Terlmlnal
12 332-1468 1 ‘AtECI#@mBloct, Terminal (12 Place)
13 337-0795 1 ‘A Qtl.3#CZK4Block, Terminal (1(5Place)
14 301-3765 2 Plate, Panel Interlock
15 503-0679 1 Hose, insulating
16 323-0901 1 Plug, Line Disconnect
17 405-1872 1 Clip, Door
18 TRANSFORMER ASSEMBLY, STEP DOWN (Includes

Parts Marked ‘“)
315-0374 1 Units ‘,vith Voliage Cod&s

3,53 (l-Phase)
315-037L+ 2 Units with Voltage Codes

4,5 D,4X,7,9X54%55D,54X,
57,59X (3-Phase)

19 ‘“ BRACKET, TRANSFORMER MOUNTi NG
301-3499 1 Units with Voltage Codes

3,53 (l-Phase)
301-3499 2 Un{ts with Voltage Codes

4,5 D,4X,7,9X,54,55 G,54X,
57,59X (3-Phase)

20 TRANSFORMER, STEP DOWN
315-0375 2 Units with Voltage Codes

3,53 (l-Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

21 “’TERMINAL, BLOCK
332-1468 1 ~Jnits with Voilage Codes

3,53 (l-Phase)
332-1468 2 Units with Voltage Codes

4,5 D84X,7,9X,54,55 D,54X,
57,59X (3-Phase)

22’’ STR!P, MARKEF!
332-1663 1 Llnits with Voltaqc Codes

3,53 (1-Phasei
332-1663 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (~-Phase)

23 “’SCREW, MACHINE-PAN HEAD -CROSS RECESSED
(#6-32 X 1/4”)
815-0387 4 Units with Voltage Codes

3,53 (l-Phase)
815-0387 8 Units with Voltage Codes

4<5D,4X,7,9X,54,55 D,54X<
57,59X (3-Phase)

24 “SCREW, MACHINE- ROUND HEAD (#6-32x3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,571
59X (3-Phase)

25 “’COVER, PROTECTIVE
332-1651 1 Units with Voltage Codes

3,53 (l-Phase)
332-1651 2 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase)

26 “ WASHER, INSULATCJR
508-0074 2 ‘Units with Voltage Codes

3,53 (1-Phase)
508-0074 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57(
59X (3-Phase)

27 SCREW, MACHINE-ROUND HEAD (#6-32x3/8”)
Accessory Group 10

812-0061 8 Untts with Voltage Codes 3,53
Redistribution or publication of this document
by any means, is strictly prohibited.



SWINGING PANEL ASSEMBLY “ SPEC A
ACCESSORY GROUPS 10,11,12,13,74,15,20,21,22,23,24,25

OT ----- ..–. --

REF. PART al-f. PART
No. No. USED ~~~~~ip~l~~

812-0061 13 LJnits with Vcd%ge Cod@s
4,5 D,4X,7,9X,S,55D, %X,
57,59X

Accessory Groups 11,12,13,14,15
812-0061 12 Units wifh Voltage Codes 3,53
812-0361 13 Units wiih Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X

1912-0061 9 Accessory Group 20
812-0061 11 Accessory Groups 21,22,23,

24,25
28 812-0065 2 Screw, fvtachifie - Round Head

(#6-32 X 3/4”)
29 IdUT, HEX-MACHINE (#6-32)

Accessory Group 10
860-0006 ?0 Units with Voltage Codes

3,33
$60-0006 1!3 Units with Voltage Codes

4,5D,4X,7,9X,54,55 D,64X,
57,59x

AcCeSSOry GrOIJPS 11,12,13,14,15
860-0006 12 Units with Voltage Codes

3,53
860-0006 15 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 DS4X,
57,59x

8600006 11 Accessory Group 20
860-0006 13 Accessory Groups 21,22,23,

24,25
30 WASHER, LOCK- EXY’ERNALTOOTH (#6)

853-0003

653-0003

853-0303

853-0003

853’-OQO3
853-0003

31 332-1485
32 332-0050
33 300-1440

34 3014316
35 356-0070
36 3%-0089
37 508-0005
38 352-0159
39 357-0028
40 81 2-(X)26

41 850-0011
42 332-1998
43 612-0063

44 853--0003

45 Wwx?a
45 812-0061

47 808-0008

Accessory Group 10
10 Units with Voltage Codes

3,53
15 Units with Voltage Codes

4,5 D,4X,7,9X,V4,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
12 Units with Voltage Codes

3,53
15 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X

11 Accessory Group 20
13 Accessory Groups 21,22,23,24,25
2 Spacer, Terminal Board
1 Clip, Wire
$ Control, Start Suppressions

(includes Parts Marked ●*”)
1 “*”Bracket, Starter Suppression
1 ●** Ciamp, Capacitor Mounting
1 *’*Capacitor, Electrolytic
1 ●*”Grommet, Flubber
1 ●*’Resistor (.33-Ofwn, 3 Watt)

““”Diode
; ‘*”Screw, Machine - Round Head

(#4-40 X 3/16”)
3 “**Washer, Lock - Spring (#4)
3 O**Terrnirral, Stud - Tapped
1 ***Screw, Machine - Round Head

(#6-32 X 1/2”)
3 **”Washer, Lock - External

Tooth (#6)
3 *“*Nut, Hex - Machine (#6-32)
2 ‘**Screw, Machine - 17aund bleed

(#6-32 X 3/8”)
4 Screw, Tapping - Round Head

-111 /cl_.._.El
REF. PART
NO. ?40,

48 332-7969
50 353-0046

52 870”0053

53 853-0008

54 304-0006

55 321-0178

56 FUSE
321-0180

321-0110

57 315-0379

58 503-0’721

59 813-0099

60 357-0029

61 812-0082

62 860-0008

63 853-1005

64 307-1537

65 301-4235

66 332-0Q52

67 308-0321
6:; 308-0322

cam.
IJsfm

1
1

~

5

!5

2

1

1

1

1

1

4

2

5

5

5

2

1

2

1
1

PART
DESCRIPTlON

Clamp, Cable
Resistor (6-r3hm, 75 Watt)

Tapped - Accessory Grou
11,12,13,14,15,21,22,23,
24,25

Screw, Machine - Round H
(#10-32 x 6-1/2”) - ACCe
Groups 11,12,13,14,15,21,
22.23,24,25

Nut, Hex (##10-32) -
Accessory Groups 11,12,
14,15,21,22,23,24,25

Washer, Lock - External
Lock (#10) - Accessory
Groups 11,12,13,14,15,21,
22,23,24,25

Washer, Centering - Access
Groups 11,12,13, ?4,15,21
22,23,24,25

Holder, Fuse - Accessory
Groups 11,12,13,14,1%2?,
22,23,24,25

Accessory Groups 11,12,13
14,15 (2 Ampere)

Accessory Groups 21,22,23
24,25 (1 Ampere)

Transformer, Battery Charg
Accessory Groups 11,12,
14415,21,22,23,24,25

Bushing, Rubber - Accessor
Groups 11,12,13,14,15

Screw, Machine - Round t-
(#10-32 x 7/16”) - Access
Groups 11,12,13,14,15,21,
22,23,24,25

Diode - Accessow Groups
20,21,22,23,24,25

Screw, Machine - Round H
(#6-32 X 3/4”) - ACC=Ofy
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessor
Groups 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory
Groups 20,21,22,23,24,25

Relay, Power - Accessov
Groups 20,21,22,23,24,25

Bracket, Harness - Accesso
Groups 20,21,22,23,24,25

Ciip, Wire - Accessory
GrOUpS 20,21,22,23,24,25

Switch, Test Transfer
Switch, Selector

* - Parts Included in 338-1022 Harness Assembly.
A - Parts Included in 338-1021 Harness Assembly.
t - Parts lnciuded in338-1085 Harness Assembly.
S - Parts Included in338-0776 Harness Assembiy.
o - Parts Included in 338-0777 Harness Assembly.
# - Parts Included in 33 I3-10.34 Harntxs Assembly.
fZI - Parts Included in 338-1045 Harnt%s Assembly.
w- Parts Included In338-1043 Harness Assembly.
. . - Pans Included in 315-0374 T’ransforrner Assembly.

.** - Parts inclucted tn 300-1440 Starl Suppression Control.Redistribution or publication of this document
by any means, is strictly prohibited.
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SWINGING PANEL ASSEMBLY “ BEGIN SPEC El
ACCESSORY GROUPS 30,11,12,13,14,15,20,21,22,23,24,25

OT --- ...... ... . ...

3E’F PART QTY’. PART
No. No. USED DESCRIPTION

PAN E~.ASSEfvf13{. Y. SWINGING COMPLETE
Accessory Group 10

300-1632 1 Voltage Codes 3,53
300”1631 1 Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
300-1689 1 Voltage Codes 7,57

Accessory Groups 11,12,13,14,15
300-1630 1 Voltage Codes 3,53
300-1629 1 Voltage Codes 4,5 D,4X,9X,

54,55 D,54X(59X
300-1549 1 Voltage Codes 7,57
300-1634 1 Accessory Group 20
300-1533 1 Accessory Groups 21,22,23,24,25

1 301-4673 1 Panel Swinging
~ 323-1084 24 Guide, PC Board
3 307-1157 ~ Sprtng, Relay Holddown (All

Exc(’pt Accessory Groups
20,21,22,23,24,25)

4 HARNESS, WIRING - MAIN - NC)T ILLUSTRATED
Accessory Group 10

338-1157 1 Voltage Codes 3,53
(Includes Parts Marked ‘)

338-1156 1 Voltage Codes 4,5 D,4X,9X,
54,55 D,54X,59X (Includes
Parts Marked A)

338-1195 1 Voltaqe Codes 7,57
(ln~ltides Parts Marked ‘t)

Accessory Groups 11,12,13,14,15
338-t 155 1 Voltage Codes 3,53

(Includes Parts Marked 2)
338-1139 1 Voltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X (includes
Parts Marked O)

338-1185 1 Voltage Codes 7,57
(Includes Parts Marked #)

338-1159 1 Accessory Group 20 (Includes
Parts Marked 0)

338-1158 1 Accessory Groups 21,22,23,
24,25 (includes Parts
Marked ❑)

5 332-1486 1 ‘AtEn#@a Biock, Terminal
6 332-1487 1 “AtEn#OmBlock, Terminat
7 323-0755 3 ‘AtEa#Socket, Relay - Accessory

Groups 10,11,12,13,14,15
7 323-0765 1 OUSacket, Relay - Accessory

Groups 20,21,22,23,24,25
8 HOUSING, PRINTED CIRCUIT BOARD

Accessory Group 10
332-2107 6 ‘Voltage Codes 3,53
332-2107 8 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-2107 8 tVoltage Codes 7,57

Accessory Groups 11,12,13,14,15
332-2107 7 !2Voltage Codes 3,53
332-2107 9 #n Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,59X,57
332-2107 8 OAccessory Group 20
332-2107 9 9Accessory Groups 21,22,23,24,25

8A TERM INA1., PRINTED CIRCUIT BOARD
Accessory Group 10

332-1269 36 “Voltage Codes 3,53
332-1269 46 AVoltage Codes 4,5 D,4X,9X,

54,55 D,54X,59X
332-1269 46 tVoltage Codes ‘7,57

Accessory Groups 11,12,13,14,15
332-1269 40 EVoltage Codes 3,53
332-1269 50 #fl Voitage Codes 4,5 D,4X,9X,

54,55 CI,54X,59X,7,57
3“2-1269 46 OAccessory Group 20

REF. PART
No. No.

332-1269
9 332-1280

IO 357-0023

11 332-1043
12 332-1468
13 332-0795

C?TY. PART
USED DESCRIPTION

46 aAccessor-y Groups 21,22,23,24,25
12 ‘At2[~#@~Termlnal, Relay Socket
3 “A-tEE~#Rectifier, Diode (Not ~Jsed

on Accessory Groups 20,21,
22,23,24,25)

3 ‘htEO#O@Jumper, Terminal
1 “5~En#t256df310ck, Terminal (?2 Place)
1 ‘AEtrJ#QksiBlock, Terminal (16 Place}

14 301-3765 2 Plate, Panel interlock
15 503-0679 1 Hose, Insulating
16 323-09G1 1 Plug, Line Disconnect
17 405-1872 1 Clip, Door
18 TRANSFORMER ASS EM BLY, STEP DOWN (Includes

Parts Marked””)
315-0374 1 Units with Voltage Codes

3,53 (l-Phase)
315”0374 2 Units with Voltage codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

19 “BRACKET, TRANSFORMER MOUNTING
301-3499 1 Units with Voltage Codes

3,53 (l-Phase)
301-3499 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

20’’ TRANSFORMER, STEPDOWN
375-0375 2 Units with Voltage Codes

3,53 (l-Phase)
315-0375 4 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

21 “’BLOC K, TERMINAL
332-1468 1 Units with Voltage Codes

3,53 (l-Phase)
332-1468 2 Units with Voltage Codes

4,5 D.4X,7,9X,54,55 D,54X,
57,59X (3-Phase)

22”’ STRIP, MARKER
332-1663 1 Units with Voltage Codes

3,53 (l-Phase)
332-1663 2 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X
57,59X (3-Phase)

23 “SCREW, MACHINE-PAN HEAD-CROSS
RECESSED (#6-32 X 1/4”)
815-G387 4 Units with Voitage Codes

3,53 (l-Phase)
815-0387 8 Units with Voltage Codes

4,5 D,4X,789X,54,55 D,54X,
57,59X (3-Phase)

24 “SCREW, MACHINE -R OUNDHEAD (#6-32x3/4”)
812-0066 2 Units with Voltage Codes

3,53 (l-Phase)
812-0066 4 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57
59X (3-Phase)

25 ‘“COVER, PROTECTIVE
332-1651 1 Units with Voltage Codes

3.53 (l-Phase)
332-1651 ,2 Units with Voltage Codes

4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase),

26 ““WASHER, INSULATOR ,’

508-0074 2 Units with Voltage Codes
3,53 (l-Phase)

503-G074 4 Units with Voltage Codes
4,5 D,4X,7,54,55D,54 X,57,
59X (3-Phase)

27 MACHINE- ROUND HEAD (#6-32x3/8”)
Redistribution or publication of this document
by any means, is strictly prohibited.



SWINGING PANEL ASSEMBLY - BEGIN SPEC El
!0,11,12,13,14,15,20,21,22,23,24,25ACCESSORY GROUPS

.. ... -iwcl.. u0? _._. . . . .
REF. PART
No. NC).

48 332-1969
5(I 353-0046

51 813-0116

52 870-0053

53 853-0008

54 304-0006

55 321-0178

56 FUSE
321-0180

321-0110

57 315-0379

58 503-0721

59 813-0099

60 357-0029

61 812-0082

62 860-0008

63 8!53-1005

64 ;07-1537

(j:! 30142:35

6t? :):;:? ()[)52

.,t,, ,,,lj~ .,):jp 1
j[jii (1’3 ’/2: )t~!

.’,’J
,.

-+’!,’.”+! %

QTY.
USED

1
1

1

5

5

2

1

1

1

1

1

4

2

5

5

5

2

1

2

1
1

PART
DESCRIPTION

PART
I)ESCRIPTIC)N

REF. PART
NO. NC).

CITY.
USED

Accessory Group 10
Unttswith Voltage Codes

3,53
Unitswith Voltage Codes

4,5 D.4X,7,9X,54,55 D,54X,
57,59x

Accessory Groups 11,12,13,14,15
Units with Voltage Codes

3,53
Units with Voltage Codes

4.5 D,4X17,9X,54,55 D,54X,
57,59X

Accessory Group 20
Accessory Groups 21,22,23,24,25
Screw, Machine- Round Head

Clamp, Cable
Resistor (6-Ohm, 75 Watt) -

Tapped- Accessory Groups
11,12,13,14,15,21,22,23,
24,25

Screw, Machine - Round Head
(#10-32 x 6-1/2”) - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

Nut, Hex (#10-32) - Accessory
Groups 11,12,13,14,’15,
21,22,23,24,25

Washer, Lock - External Lock
(#IO) - Accessory Groups
11,12,13,14,15,21,22,23,
24,25

Washer, Centering - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

Holder, Fuse - Accessory
Groups 11,12,13,14,15,
21,22,23,24,25

812-0061

812-0661

812-0061

812-0061

26

33

812.() (jfjl

812-0061
28 812-0066

29
31
2

(#6-32 X 3/4”)
29 NUT, HEX-MACHINE (#6-32)

Accessory Group 10
860-0006 24 Units with Voltage Codes

3,53
860-0006 31 Units with Voltage Codes

4,5 D,4X, ”7,9X,54,55D,54X,
57,59X

Accessory Groups 11,12,13,14
860-0006 28 Units with Voltage Codes

3,53
860-0006 35 Units with Voltage Codes

4,5 D,4X,7,9X,54,55 D,54X,
57,59x

860-0006 31 Accessory Group 20
860-0006 33 Accessory Groups 21,22,23,24,

15

25

Accessory Groups 11,12,13,
14,15 (2 Ampere)

Accessory Groups 21,22,23,
24,25 (1 Ampere)

Transformer, Battery Charger
Accessory Groups 11,12,13,
14,15,21,22,23,24,25

Bushing, Rubber - Accessory
Groups 11,12,13,14,15

Screw, Machine - Round Head
(#10-32 x 7/16”) - Accessory
Groups 11,12,13,14,15,
21,22+23,24,25

Diode - Accessory Groups
20,21,22,23,24,25

Screw, Machine - Round Head
(#8-32 x 3/4”) - Accessory
Groups 20,21,22,23,24,25

Nut, Hex (#8-32) - Accessory
Groups 20,21,22,23,24,25

Washer, Lock - External
Lock (#8) - Accessory Group
20,21,22,23,24,25

Relay, Power - Accessory
GroIJps 2(1,2122,23.24,25

f3~acke[, Harness - Accessory
GI’OUp S 2[),21 ,22.2:324.25

Clip WIIe - Accessory
t;l’olJ~:, 20,21,22,23,2425

~wi?~h, ~“f~$,l:‘~rar):;f{~~

::; witc17. , Sdector
‘>~1Iil$ i“l,+l~~, HO!(j-(i(_)W~l

30 WASH ER, LOCK- EXTERNAL TOOTH (#k)

853-0003

853-0003

24

31

853-000:3 28

35853-0003

853-0003
853-0(~03
332-1485
332? -0050
3001 [;27

31
33
2
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EXERCISER CLOCK KIT “ OPTIONAL WIRE IN
ACCESSORY GROUPS lo,7fi,15,20,21,25 (60 HERTZ)

o-r .– –- –.. .– - a/~ .—.—

10

?1
12

8

13

----1
c)

I
o

REF. PART QTY. PART

No. No. USED DESCRIPTION

KIT, EXERCISER CLOCK (COMPLETE) -60 Hertz
307-1652 1

307-1648 1

307-1650 1

1 SWITCH, TIME
307-1103 1

307-1102 1

307-

2 338-

102 1

189 1

Accessory Groups 10,20,
Voltage Codes 3,4,5D,7

Accessory Groups 10,20,
Voltage Codes 4X,9X (Includes
Leads)

Accessory Groups 11,15,21,
25, Voltage Codes 3,4,4A,
5D,7,9X

240 Volt, 60 Het’tz - Accessory
Groups 10,20- Voltage Codes
3,4,5D

~~o Volt, 60 Hertz - Accessorjj

Groups 10,20- Voltage Codes
4X, 9x

120 Volt, 60 Hertz - Accessory
Groups 11,15,21,25- Voltage
Codes 3,4,4X,5 D,7,9X

Harness, Wiring - Accessory
Groups 10,20- Voltage
Codes 3,4,5D,7X

3
,.

5
/#-Ii LI

I
L-

4

.,

REF.
No.

3

4

5

6
7
8

9

10
11
12
13

‘-

...
‘ .’4,

-> -ii

2

PART
No.

332-0942

315-0379

812-0079

860-0008
853-0005
332-1484

301-3487

332-0604
860-0006
850-0020
332-1043

.,!

,,/:.

QTY. PART
USED DESCRIPTION

12 Tie, Cable - Accessory
Groups 10,20

1 Transformer, Battery Charger -
Accessory Groups 10,20,
Voltage Codes 4X,9X

4 Screw, Machine - Round Head
(#8-32 X 1/2”)

4 Nut, Hex - Machine (#8-32)
4 Washer, Lock - ET (#8)
1 Terminal B1’ock Assembly, !

Exerciser Clock Bypass
(Includes Parts Marked *)

1 ‘Plate, Exerciser Clock
Opening Cover

1 “Block, Terminal
2 ‘Nut, Hex - Machine (#6-32)
2 ●Washer, Lock - Spring (#6)
1 “Jumper

Parts Included in 332-1484 Exerciser Clock
Bypass Assembly.

Redistribution or publication of this document
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BATTERY VOLTAGE SENSOR PACKAGE - OPTIONAL WIRE IN
ACCESSORY GROUPS 11,12,43,21 ,22,X

cn————_—-/tl —_

398 4
/

/2-@---J

\

..

-?

PART QTY.
NO. USED

.—.—,

[.

,- ,,
., ‘! ‘4

PART REF. PART QTY. PART

DESCRIPTION No. NO. USED DESCRIPTlON

SENSOR PACKAGE, BATTERY VOLTAGE (Complete)
300-1019 1 12 volt

300-1022 1 24 Volt
SENSOR, BATTERY VOLTAGE (See Separate Group
for Components)
300-0796 1 12 volt
300’-0797 1 24 Volt
338-0658 1 Harness, Wiring (Includes

Terminal Block and Printed
Circuit Board Terminal
Housing)

332-0699 1 Block, Terminal (Part of
Wiring Harness)

332-210i’ 1 l+c)[]sin~, F2rinted Circuit
Board Terminai (Part of
Wiring Harness)

5
6
7

8

$1
10
11

12

13
14

332-2114 1 Plug, Keying
332-1516 1 Strip, Marker

812-0061 2 Screw, Machine - Round Head
(#6-32 X 3/8”)

812-0063 2 Screw, Machine - Round Head
(#6-32 X 1/2”)

853-0003 4 Washer, Lock - ET (#6)

866-0006 2 Nut, Hex - Machine (#6-32)

LAMP, LOW BATTERY VOLTAGE INDICATOR
322-0114 1 12 volt

322-0126 1 24 volt

LAMP, HIGH BATTERY VOLTAGE INDICATOR
322-0115 1 12 volt
322-0127 1 24 volt
338-0659 1 t+arness, Lamps

332-0942 1 Tie, Cable

Redistribution or publication of this document
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OVER VOLTAGE SENSOR KIT - OPT!ONAL WIRE IN

ACCESSORY GROUPS 10,11,12,13,20,21,22,23

C)T- –. ---- –- —

.i!k---8

7

... 1

. ...

/ D ----n.—

“%3-’”

.

I

REF. PART CITY.

NO. NO. USED

/

.. - \,
,-- “-” .’\

. .~O’~.,,,/ -

,’, , ,’

/

>

3

PART
DESCRIPTlON

338-0657 3 Phase l.Jnits

7 “!-l C)[JSING, PRINT: DC IRCUIT BOARDTERMINA~-
332-2107 1 1 Phase Units

Redistribution or publication of this document
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PREHEAT TIME DELAY KIT’ - OPTIONAL ~iRE IN
ACCESSORY GROUPS 10, f13,12,f3,14,20,21,22,23,24

0? ____....... .......- ..._./ U .. D

x“-’ 4
5

11

REF. PART QTY. PART

No. No. USED DESCRIPTION

KIT, TIME DELAY- PREHEAT (Complete)
300-1800 1 Spec A
300-1 ‘107 1 Begin Spec B

1 300-1072 1 Module, Preheat Time Delay
(See Separate Group for
Components)

2 GUIDE, PRINTED CIRCUIT BOARD
323-0814 2 Spec A
323-1084 2 Begin Spec B

3 332-0942 12 Tie, Cable
4 HARNESS, WIRING

338-1268 1 Spec A (Includes Parts
Marked 1)

338-0770 1 Begin Spec B (Includes
Parts Marked ●)

‘\
.%–9 \e

...

REF. PART QTY, PART

NO. NO. uSED DESCRIPTION

5 332-2107 1 “f* Housing, Printed Circuit
Board Terminal

6 TERM INAL, PR!NTED CIRCUIT BUAHu
-.—-

332-2108 7 TSpec A

332-1269 6 tSpec A

332-2108 13 ‘Begin Spec B

7 332-2114 I t* Plug, Keying

8 332-0942 12 t*Tie, Cable

9 812-0061 2 Screw, Machine - Round Head
(#6-32 X 3/8”)

10 853-0003 2 Washer, Lock - ET (#6)

11 860-0006 2 Nut, Hex - Machine (#6-32)

t - Parts Included in 338-1268 Wiring Harness.
‘ - Parts Included in 338-0770 Wiring Harness.

Redistribution or publication of this document
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RETRANSFER SWITCH PACKAGE (MANUAL PUSH) = OPTIONAL WIRE IN
ACCESSQRY GROUPS 10,11,12,14,20,21,22 [ALSO GRQUPS 24 AND 25 SPEC A ONLY)

0’7 -...- ..... ... . . ... ------ / n ------la

3

-7

“1?
I

5

I

‘--4
$3-’43

IEF. PART
NO. NO.

308-0343

1 308-0321
2 308-0175
3 307-1058
4 338-1061

5 323-0765

QTY.
USED

1

1
1
1
1

1

6

PART
DESCRIPTlON

Switch Package - Retransfer
(Complete)

Switch, Manual and AIJtomatic
Switch, Retransfer
Relay
Harness, Wiring (Includes

Diode afld Socket)
Socket, Relay (Part of

10

\

REF. PART
NC). NO.

6 357-0004

7 812-0061

8 860-0(306
9 85+0003

10 332-0942

QTY.
USED

1

2

2
2
9

%

*

1

2

PART
DESCRIPTION

Wiring Harness)
Rectifier, Diode (Part of

Wiring Harness)
Screw, Machine - Round Head

(#6-32 x 3/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Tie, Cable

Redistribution or publication of this document
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o-r .... ...----- .....- ..-.-./ -----

,.O

(-#ii‘ ,“)
o (j o
(:)~,(-”

/“

\

5 10
9

. .
.4 :., .:.
.. :::

‘/’

—

15 11
16/

!17

-.. —.

1:
14

12

REF.
No.

11
12

PART
NO.

406-0332
301-3557

QTY. PART
USED DESCRIPTION

REF. PART QTY.
No. No. USED

PART
DESCRIPTION

2 t’Receptacle, Fastener
1 t’Bracket, Panel Support

(Bottom)
2 +* Stud, Fastener
2 f’Washer, Stud Retainer
2 t’Screw, Machine - Round

Head (#6-32 x 3/8”)
2 t’Washer, Lock - ET (#6)
2 T“Nut, Hex - Machine (#6-32)
1 I“Relay, Time Delay (0-30

Minutes, 120 Volt, 50/60

307-1285 1 Time Delay Package - Re-
transfer - Wire in - Optional
(Includes Parts Marked “)

“Time Delay Package - Re-
transfer - Plug In (Includes
Parts Marked ~)

“Relay
‘Screw, Machine - Round

Head (#6-32 x 3/8”)
“Washer, Lock - ET (#6)
‘Nut, Hex - Machine (#6-32)
‘Tie, Cable
“Harness, Wiring (Includes

Parts Marked -)
O*Socket, Relay
●’Rectifier, Diode
e“Tie, Cable
@*Plug, Relay

13
14
15

406-0333
406-0334
812-0061

307-1199 1

1
2

307-1058
812-0061

1
6 16

17
18

853-0003
860-0006
307-1170853-0003

860-0006
332-0942
338-0677

6
6
9
1

3
4
5
6

Hertz)
1 t’Panel, Motor Timer
1 t* Bracket, Panel Support

19 301-3558
20 301-3556 (Top)

7
8
9

10

323-0765
357-0004
332-0942
323-0850

1
1
15
1

Parts Included in 307-1285 Time Delay Package.
● - Parts included in 338-0677 Wiring Harness.

t - Parts Included in 307-1 199 Time Delay Package.
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AUXILIARY STARTING CONTACTS RELAY ASSEMBLY - OPTIONAL WIRE IN

OT ------El ----------------/ ........ ...... ....

\ /+
‘d \ \ \

A>,.
1

I \\
15 78

PART REF. PART Q-I-Y. PART

N(3. No. USED DESCRIPTION NO. NO. USED DESCRIPTION
REF. PART QTY.

RELAY PACKAGE, AUXILIARY STARTING CONTACTS
307-1320 1 For Units with 12 Volt

Starting Circuit (D & E)
307-1321 1 For Units with 24 Volt

Starting Circuit (C)
1 815-0387 3 Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/4”)
2 336-2179 6 Lead
3 307-1157 1 Spring, Relay Holddown
4 RELAY

307-1058 1 12 Volt (For 12 Volt
Starting Circuit D & E)

30’7-1056 1 24 Volt (For 24 Volt
Starting Circuit C)

5 323-0765 1 Socket, Relay

6
7
8
9

10

11

12

13

14
15

301-3620
332-0751
332-0853
301-3632
815-0387

812-0061

815-0388

860-0006

853-0003
336-2066

1
1
1
1
2

‘7..

2

2

6
4

Bracket, Relay Mounting
Terminal, Block
Strip, Marker
Bracket, Relay and Transfer
Screw, Machine - Pan Head

Cross Recessed (#6--32 x 1/4”)
Screw, Machine - Round

Head (#6-32 x 3/8”)
Screw, Machine - Pan Head

Cross Recessed (#6-32 x 1/2”)
Nut, Hex Head Machine

(#6-32)
Washer, Lock - ET (#6)
Lead

Redistribution or publication of this document
by any means, is strictly prohibited.



RELAY TYPE ACCESSORY PANEL.

ACCESSORY GROUPS 51,52,53,54,55

A . -.—.
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RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54755

REF.
No.

1

PART QTY. PART
No, USED DESCRIPTION

301 -382!5 1 F’ar~el, ~Wlrl~!f’1~

4(3$187< 2 Clip, Door
:)01-2259 1 Plate, Cover (3-5/8 x 3-5/.5”)
301-3842 I Plate, Cover (2 31 x 1 62”)

(Not used on Units with
3 Wire Starting Circuit)

301-4087 2 Plate, Cover (5 x 6“)
301.4141 1 Plate, Cover (6-1/2x6”)
HARNESS, WIRING ~~MAIN - NOT ILLUSTRATED

338-0923 1

338-0921 1

338-0922 1

338-1091 1

338-1058 1

8
9

iO
11
12

“13
14
15
16

E7cl-r ---- _ ......... ....- l-’--J/ c1 .._-

332-1468 1
332-0795 1
332-1043 2
332-0611 1
332-1699 1

‘332-1469 1
332-1969 1
503-0721 1
332-1968 1

17 SW ITCH, SELECTOR
308-0138 1

308-0193 1

18 303-0076 1

19 308-0069 1
20 RESISTOR

304-0131 1

304-0563 1

21 353-0055 1

Voltage Codes 3,4,5D,53,
54,55D
2 Wire Starting Circuit

(C& D) (includes Parts
Marked ‘)

3 Wire Stnrtlng Circuit
(E) (Includes F)arts
Marked A)

Voltage Cc~des 4X,9X,54X,59X
2 Wire Startirlg Circuit

(C&D) (includes Parts
Marked t)

3Wire Starting Circuit
(E) (Includes Parts
Marked !2)

Voltage Codes 7,57
2 Wire Starting Circuit

(C & D) (Includes Parts
Marked U)

3 Wire Starting Circuit
(E) (Includes Parts
F!arked #)

#tflEtA’Block, Terminal (12 Place)
#u~tA’Block, Terminal (16 Place)
#D E-fA’Jumper, Tenminal

EBlock, Terminal (3 Place)
Strip, Marker (Remote, B+,

Grid, 1 thru 11, 55)
Strip, Marker (1 thru 12)
Clamp, Cable
Bushing, Rubber
Strip, Marker (2 and 3) -

Voltage Codes 4X 9X,54X,
59x

Units with 2 Wire Starting
Circuits (C & D)

Units with 3 Wire Starting
Circuits (E)

Knob, Switch - Units with
3 Wire Starting Circuits

Switch, Test-Transfer

Voltage Codes 3,4,5 d,7,53,
54,55D,57 (750-ohm, 25 Watt)

Voltage Codes 4X,9X,54X,59X
(2500-ohm, 25 Watt)

Resistor [3-ohm, 10 Watt) -
Units with 3 Wire Starting (E)

22 RESISTOR (500-ohm, 25 Watt)
304-0094 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0094 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
23 SCREW, MACH INE-ROUNDHEAD (#6-32x 1/4”)

812-0059 2 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

812-0059 4 Accessory Group 55 (Except
Voltage Codes 4X 9X 54X 59X)

REF. PART QTY. PART
No. No. USED DESCRIPTION

8!)()-0020 r.J Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

850-0020 6 Accessory Gro\lp 55 (Except
Voltage Ch_tes 4X,9X,54X,59X)

J!5 NLJ”r HEX-MACHINE (#6.32)
860-0006 3 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
860-0006 6 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
26 SCREW, MACHINE ROUND HEAD (#6-32x3”)

812-0140 1 Accessory Group 54 (Except
Voltage Codes 4X.9X,54X,59X)

812-0140 2’ Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

2‘7 INSULATOR RESIS”f C)R
304-0292 1 Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
304-0292 2 Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)
28 INSULATOR, RESIST(3R

508-0161 2 Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

508-0161 4 Accessory Group 55 (Except
Voltage Codes 4X,9X,54X.59X)

29 WASH ER, FIBER
508-0015 1

508-0015 2

30 WASHER, FL.AT ( 172’
526-0048 1

526-0048 2

31 TF3ANSFORMER
315-0153 1

315-0365 1

32 503-0801 1
33 301-3765 2
34 323-0901 1
35 301-3487 1

36 332-0604 ‘1

37 860-0006 2

38 850-0020 2

39 332-1043 1

Accessory Group 54 (Except
Voltage Codes 4X,9X,54X,59X)

Accessory Group 55 (Except
Voltage Codes 4X,9X,54X,59X)

lDx3/t3’’ 0C)xl/32’’Thk)
Accessory Group 54 (Except

Voltage Codes 4X,9X,54X,59X)
Accessory Group 55 (Except

Voltage Codes 4X,9X,54X,59X)

Units wfth Voltage Codes
4X,54X (480 Volt)

Units with Voltage Codes
9x,59x (600 volt)

Hose, insulating
Plate, Panel Interlock
Plug, Line Disconnect
Plate, Cover - Exerciser

Clock Opening - Accessory
Groups 51,52

Terminal, Block (5 Place) -
Accessory Groups 51,52

Nut, Hex (#6-32) - Accessory
Groups 51,52

Washer, Lock - Spring (#6)
Accessory Groups 51.52

Jumper, Terminal Block -
Accessory Groups 51,52

40 CLOCK, PLAN-r EXERCISER
Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1103 1 60 Hertz
307-1105 1 50 Hertz

Voltage Codes 4X,9X,54X,59X
307-1102 1 60 Hertz
307-1104 1’ 50 Hertz

41 PLATE, RELAY BYPASS
301-3837 3 Accessory Group 51
301-3837 2 Accessory Groups 52,53,54

42 STRIP, MARKER
Accessory Group 51

332-1821 1 2 Place (L3,5-L1L2) -
Voltage Codes
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RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52753,54,55

REF. PART’ Q-rY.
!40. No. USED

332? 1820 2
332-1022 1

332-1821 ‘1

X32-1824 1

3321822 1

43 i3L0(;K,l”ERMlNAL

0-1- ----- El
PART

DESCRIPTION

Pliice (1.1,::-1.2) - Vctitage
Codes 4X,9X,54X,59X
pl~CF3 (7,8-6)
Place (L1, L3-(3)-3,5) -
voltage codes 3,53

Accessory Groups 52,53,54
2 Place (L3,5-LI, L2) -

Voltage Codes 3,4,513,7,
53,54,55D,57

2 Place (L1,2-L2) voltage
Codes 4X,9X,54X,59X

1?Place (7,8-6)
3 Place (L,3,5-LI, L2) ~~

Voltage Codes 3.53
Accessory Groups 55-

Vc~ltage Groups 2,3,52,53

2 Place
Accessory Group 51
Accessory Groups 52,53,54

3 Place - Voltage Codes
3,53

44 SCREW, MACHINE- ROUND HEAD (#6-32x5/8”)
Accessory Group 51

81’2-0065 8 Voltage Codes 3,53
812-0065 6 Voltage Codes 4,5 D,4X.7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

812-0065 6 Voltage Codes 3,53
812-0065 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
812-0065 2 Accessory Group 55, Voltage

Codes 3,53
45 WASHER, LOCK- EIT (#6)

Accessory Group 51
856-0001 8 Voltage Codes 3,53
856-0001 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
Iccessory Groups 52,53,54

856-0001 6 Voltage Codes 3,53
856-0001 4 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
856-0001 2 Accessory Group 55, Voltage

Codes 3,53
46 NIJT, HEX- MACHlNE(#6-32)

Accessory Group 51
860-0006 8 Voltage Codes 3,53
860-0006 6 Voltage Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59X
Accessory Groups 52,53,54

860-0006 6 Voltaoe Codes 3.53
860-0006 4 Volta~e Codes 4,5 D,4X,7,

9X,54,55 D,54X,57,59
860-0006 2 Accessory Group 55, Voltage

Codes 3,53
RELAY, TIM EDELAYONTRANSFER -
ACCESSORY GROUP55
307-1144 1 Voltage Codes 3,4,5 D,7,53,

54,5513,57
307-1162 1 Voltage Codes 4,54X
307-1424 1 Voltage Codes 9,59X
MC)UNTING PACKAGE-RELAY
301-3315 1 Accessory Group 54
301-3315 2 Accessory Group 55
RELAY, START-STOP- ACCESSORYGROUPS
51,52,53
307-1081 1 Voltage Codes 3,5 D,7,53,

55D,57
307-1114 1 Voltage Codes 4,54

K1
REF.
NO.

50

52

55

56

57

58

59

60

/ L1 .. .
PART caT’f. PART
No. USED DESCRIPTION

:?’071080 1 Voltage Codes 4X,9X,54X,59X
3013375 1 Plate, Relay blouriting -

Accessory Groups 51,52,53
RELAY, lNTEFIPOSING - GENERA-rOR
307-.0664 1 Voltage Codes 3t4,5D,7,

53,54,55D,57
30’?0707 1 Voltage Codes 4X,54X
307-0708 1 Voltage Codes 9X,59X
RE1.AY,I NTERPOSING-LINE
307-1083 1 Voltage Codes 3,5 D,7,53,

55D,57
3071113 1 Voltage Codes 4,54
307-4)663 1 Voltage Codes 4R,9x,54x,

59X

320-0221 1 Limiter, Cranking - Three
Wire Starting Circuit

RELAY, FJtiASE PR()”TECTION
307-1114 1 Voltage Code 4
307-1081 1 Voltage Code 50
30”7-1‘119 1 Voltage Code 4X
307-142!> 1 Voltage Code 9X
307-1081 2 Voltage Code 7

RELAY, TIM EDELAYON RE”rRANSFER -ACCESSORY
GROUPS 52,53,54,55
307-0724 1 Voltage Codes 3,4,5D,7,

53,54,55D,57
307-0722 1 Voltage Codes 4X,9X,54X,59X

RELAY, TIM EDELAYONSTARTING -ACCESSORY
GROUPS 54,55
307-1158 1 Voltage Codes 3,4,5 D,7,53,

54,55D,57
307-1159 1 Voltage Codes 4X,9X,54X,59X
RELAY, TIME DELAY ON STOPPING -ACCESSORY
GROUPS 55

Voltage Codes 3,4,5 D,7,53,
54,55D,57

307-0724 1 2 Wire Starting Circuit
(C & D)

307-1419 1 3 Wire Starting Circuit (E)
Voltage Codes 4X,9X,54X,59X

307-0722 1 2 Wire Starting Circuit
(C & D)

307-1417 1 3 Wire Starting Circuit (E)
307-1450 1 Relay Package, Time Delay

on Pre-t-/eat - For 3 Wire
Starting Circuit (E) -
Optional Wire In

CHARGER PACKAGE, BATTERY -OPTlONALWIREIN
(See Separate Groups for Components)
305-0562 1 120 Volt AC Input, 12 Volt

DC -300 Milliampere Output
305-0563 1 208/240 Volt AC Input, 12

Volt DC -300 Milliampere
output

305-0568 1 208/240 Volt AC Input, 12
Volt DC -2 Ampere Output

305-0570 1 208/240 Volt AC Input, 24
Volt DC -2 Ampere Output

305-0569 1 480/600 Volt AC Input, 12
Volt DC -2 Ampere Output

305-0571 1 480/600 Volt AC !nput, 12
Volt DC -2 Ampere Output

SENSOR PACKAGE, VOLTAGE -C?PTIONAL WIRE IN
(See Separ-ate Groups for Components)
300-1365 1 Over or l.Jnder Voltage

(120 Volt, 1 Phase)
300- ”1366 1 Over and Under Voltage

(120 Volt, 1 Phase)Redistribution or publication of this document
by any means, is strictly prohibited.



REF. PART
No. NC).

300-1367

300-1368

300-1372

300-1373

300-1374

300-1369

300-1370

300-1371

300-1375

RELAY TYPE ACCESSORY PANEL
ACCESSORY GROUPS 51,52,53,54,55

cl?” –. ___ -------- n / n _ ___
Q-i-Y. PART REF. PART QTY. PART
USED DESCRIPTION No. NC). USED DESCRfPTlON

1

1

1

1

1

1

1

1

1

Over or Under Voltage 30 W1376 1 Over Voltage (480 Volt,
(208-240 Volt, 1 Phase) 3 Phase)

Over and Under Voltage 300-1377 1 Over and Under Voltage
(208-240 Volt, 1 Phase) (480 Volt, 3 Phase)

Under Voltage (208-240 Volt, 300-1378 1 lJnder Voltage (600 Volt,
3 Phase) 3 Phase)

Over Voltage (208-240 Volt, 300-1379 1 Over Voltage (600 Volt,
3 Phase)-

Over and Under Voltage
(208-240 Volt, 3 Phase)

Under Voltage (220 Volt,
3 Phase)

Over Voltage (220 Volt,
3 Phase)

Over and Under Voltage
(220 Volt, 3 Phase)

Under Voltage (480 Volt.
3 Phase)

3 Phase)-
300-1380 1 Over and Under Voltage

(600 Volt, 3 Phase)

‘ - Parts included in 338-0923 Wiring Harness.
A - Parts Included in 338-0921 Wiring Harness
t - Parts Included in 338-0930 Wiring Harness,
E - Parts Included in 338-0922 Wiring Harness.
# - Parts Included in 338-1058 Wiring Harness.
u - parts included in 338-1091 Wiring Harness.

Redistribution or publication of this document
by any means, is strictly prohibited.



VOLTAGE SENSOR PACKAGE - OPT!ONAL WIRE IN -
ACCESSORY GROUPS 51,52,53,54,55 (S!NGLE PHASE)

O-T..–......–. - m/ m.... .–
1 2 20

/ .s” ., /

21
22

I

255

REF. PART QTY. PART
No. ?40. USED DESCRIPTION

SENSOR PACKAGE, VOLTAGE - COMPLETE
(Optional Wire In)
300-1365 1
300-1366 1
300-1367 1
300-1368 1

1 812-0061 3

2 853-0003 3
3 332-0942 6
4 338-1004 1
5 301-4088 1

6 98-3094 1

7 356-0067 1

8 332-1414 1

Over or Under (1)
Cwer and Under (1)
Over or Under (3)
Over and Under (3)

Screw, Machine - Round Head
(#6-32 X 3/8”)

Washer, Lock - ET (#6)
Tie, Cable
riarness, Wiring
Plate. Cover (Packages with Over

or Under Voltage Sensors)
Decal, Voltage Sensors

Graduated Voltage
Capacitator A!wembly (Includes

Terminal and Leads)
Clamp, Loop

5

1

:,

..
————.

9

la
11
12

13

!

! w.Czii
j

\
3

REF. PART QTY.
NO. No. USED

9 323-0765 1
10 812-0065 2

11 860-0006 10
12 853-0003 10
13 301-4067 1
14 323-0814 2
15 332-2107 1

16
17

18
19
20
21
22
23
24

332-2114 1
TRANSFORMER
315-0360 1
315-0361 1
332-1937 1
332-1949 1
307-1157 1
332-0611 1
332-1948 1
331-0102 1
300~0780 1

25 307-1131 1

J

PART
DESCRIPTION

Socket, Relay
Screw, Machine - Round Head

(#6-32 X 5/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Rack, Chassis
Guide, Printed Circuit Board
Housing, Printed Circuit

Board Terminal
Plug, Keying

120 Volt, 1 Phase
208-240 Volt, 1 Phase
Block, Terminal
Strip, Marker
Spring, Relay Hold-down
Block, Terminal
Strip, Marker
Bushing, Snap
Module, Voltage Sensor

(See Separate Group for
Components)

RelayRedistribution or publication of this document
by any means, is strictly prohibited.



VOLTAGE SENSOR PACKAGE “ OPTIONAL WIRE IN ‘“

ACCESSORY GROUPS 51,52,53,54,55 (THREE PHASE)
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PARTREF. PART QTY.REF. PART QTY.
NC). N(I. USED

PAFIT
DESCRIPTlON NO. NO. USED DESCRIPTION

812-0061 6 Under or Over Sensor
Package

812-0061 12 Over and Under Sensor
Package

2 WASHER. LOCK -ET (#6)

SENSOR PACK, GE, VOLTAGE - COMPLETE
(Optional Wire In)
300-1372 1 Under Voltage - 4,5D

Volt, 3 Phase
300-1373 1 Over Voltage - 4,5D

‘Jolt, 3 Phase
300-1374 1 Over and Under Voltage -

4,5D Volt, 3 Phase
300-1369 1 Under Voltage -4,

3 Phase
3oo-’137o 1 Over Voltage -220 Volt,

3 Phase
300-1371 1 Over and Under Voltage -

4, 3 Phase
300-1375 1 Under Voltage - 4X,

3 Phase
300-1376 1 Over Voltage - 4~,

3 Phase
300-1377 1 Over and tJnder Voltage -

4X, 3 Phase
300-1378 1 Under Voltage - 9X,

3 Phase
300-’1379 1 Over Voltage - 9X.

‘3 Phase
300-1380 1 Chmr and lJnder Voltage -

9X, 3 Phase
1 SCREW, MACHINE - F?OtJN[l HEAD (#6-32 X 3/’8”)

853-0003 6 Under or Over Sensor
Package

Over and Under Sensor
Package

Tie, Cable

220 Volt, 3 Phase
208-240, 480, 600 Volt,

3 Phase
Strip, Marker
Block, Terminal
Screw, Machine - Round Head

(#6-32 x 5/8’)
Washer, Lock - EIT (#6)
Nut, Hex - Machine (#6-32)
Decal, Voltage Sensors

Graduated Voltage
Y (Includes Leads and

853-0003 12

332-0942 9
HARNESS, WIRING
338-1005 1
338-~006 1

3
4

5
6
7

332-1951 1
332-1952 1
812-0065 2

8
9

10

856-0001 2
860-0006 2

98-3084 1

CAPACITC)R ASSEMt3L
“Term !nals) NOTE: Sensor Packages with Over
and Under Sensors useoneof each
capacitors)
356-0071 1 Over Voltage
356 0067 1 Under

Redistribution or publication of this document
by any means, is strictly prohibited.



REF.
NO.

12

13

14

15

16

17

18

19

20

21

VOLTAGE SENSOR PACKAGE - OPTIONAL WIRE IN -
ACCESSORY GROUPS 51,52,53,54,55 {THHEE PHASE)

07- .-- ..-. .– ....-

PART C!TY. PART
NC?. USED Description

CLAMP, LClOP
332-1414 1 C)ver or [Jnder Voltage

Sensors
332-1414 2 Over and Under Voltage

Sensors
NUT, HEX- MACHlNE(##8-32)
860-0006 16 aver or Under Voltage

Sensors
860-0006 32 Over and Under Voltage

Sensors
WASHER, LOCK - ET (#6)
85~_O003° ?6 Over or Under Voltage

Sensors
853-0003 32 Over and Under Voltage

Sensors
BLOCK, TERMINAL
332-1541 1 Over or Under Voltage

Sensors
332-’ 1541 2 Over and Under Voltage

Sensors
STRIP, MARKER
332-1950 1 Over or Under Voltage

Sensors
332-1950 1 Over and Under Voltage

Sensors
GUIDE, PRINTED CIRCUIT BOARD
323-0814 1 Over or Under Voltage

Sensors
323-0814 2 Over and Under Voltage

Sensors
HOUSING, PRINTED CIRCUIT BOARD TERMINAL
332-2107 3 Over or Under Voltage

Sensors
332-2107 6 Over and Under Voltage

Sensors
PLUG, KEYING
332-2114 3 Over or Under Voltage

Sensor
332-2114 6 Over and Under Voltage

Sensor
SCREW, MACHINE- ROIJNDHEAD (#6-32x5/8”)
812-0065 2 Over or Under Voltage

Sensor
812-0065 4 Over and Under Voltage

Sensor
SOCKET, RELAY
323-0765 1 Over or Under Voltage

Sensors

cl f u ........
REF. PART C?TY.
NO. No. USED

323-0”765 2

22 RACK, CHASSIS
301-4068 1

301-4068 2

23 RELAY, 24 VOLT
307-1131 1

307-1131 2

24 TRANSFORMER

315-0361 ~

315-0362 1
315-0363 1

315-0361 2
315-0362 2
315-0363 2

PART’
clEscFllFwloN

Over and Under Voltage
Sensors

Over or Under Voltage
Sensors

Over and Under Voltage
Sensors

over or Under voltage

Sensors
Over and Under Voltage

Sensors

Over or Under Voltage
Sensors
A,~D, ~ p~as~

4X, 3 Phase
9X, 3 Phase

Over and Under Voltage
Sensors
4,5D, 3 Phase
4X, 3 Phase
9X, 3 Phase

25 SPRING, RELAY HOLDDOWN
307-1157 1 Over or Under Voltage

Sensors
307-1157 2 Over and Under Voltage

Sensors
26 BUSH ING, SNAP

331-0102 ~ Over or Under Voltage
Sensors

331-0102 6 Over and Under Voltage
Sensors

27 MODULE, VOLTAGE SENSOR (See Separate
Group for Components)
300-0780 3 Over or Under Voltage

Sensors
300-0780 6 Over and Under Voltage

Sensors
28 332-0765 1 Strip, Terminal - Over

Voltage Sensors -4
29 815-0122 1 Screw, Machine - Hex Head

(#6-32 x 1/2”) - Over
Voltage Scmsors , 4

Redistribution or publication of this document
by any means, is strictly prohibited.
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24
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20
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REF.
NO.

9
10
11

12
13
14
15

16

17
1$
19

20
21
22
23
;!f,

25

Q

PART
DESCRIPTION

BATTERY (2 Ampere) -

3,4,5D AC Input.
12 Volt DC OutPut

3,4,5D AC Input.
24 Voit DC Outptlt

4X, 9X AC Input.
12 volt Dc output

4x, 9X DC Input,
24 Volt DC output

Screw, Machine - Round Head
(ti8-32 X 3/8”)

Washer, Lock - ET (#8)
Nut, HeX - Machine (~8-32)

Transformer, Battery Charger
Scre~. Machine - F%O!JOd tiead

(t;lo.:jzx 71(3”)

Washer. Lock - ET (P1O)
N[it. Hex - Machine (#10-32)

PART
DESCRIPTION

PART
NO.

302-0807
301-4148
810-0081

856-0002
871-0007
853-0005
526-0048

812-0061

853-0003
860-0006
813-0116

304-0006
353-0046
3~1.o178

:321-0180
332-2107
323-0814
~:)p-p? 14

QTY.
USED

1
1
i

1
2
1
1

2

4
4
~

2
1
1
1
1
2
:

REF. PART Q-I-Y.
NO. NO. USED

CHARGER PACKAGE
C) PTIONAL WIRE IN
305-0568 1

Ammeter, DC
Rack, Chassis
Screw, Machine - Round Head

Brass (#8-32 x 5/8”)
Washer, Lock - EIT (#8)
Nut, Hex - Machine (#13-32)
Washer, Lock - ET (H8)
Washer, Flat (.172” ID x

3/8” OD X 1/32” Thk)
Screw, Machine - Round Head

(#6-32 X 318”)
Washer, Lock - ET (96)
N:Jt, Hex - Machine (K6-32)
Screw, Machine Ro~ind Ht?ad

(#10-32 X 6-1 ‘2”)
Washer, Centerlncj
t%?wstor ( 6-Ohm. 75 Watt)
Holder, FIIse
FLISE?( 1 Atnpere, 600 Volt)
Ho[lslng, Printed Clrcult Boiird
G(Jtdt? Printed Clrcult Board
PIIJQ, Keylllg

305-0570 1

305-0569 1

305-0571 1

1 4812-007’7

2
3
4
5

853-’1 0(75
860-0008
315-0379
813-0099

4
4
1
‘5

6
/

853--0008
876-0053

5
5

300-079:5
300-0’794

1 12 volt Dc outp~!l
1 24 Vo!t Dc olltpllt

Redistribution or publication of this document
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BATTERY f: HARGER (300 MILLIAMPERE) PACKAGE (OPTIONAL WIRE IN) -
ACCESSORY GROU6S51,52,53,54,55

r

‘o-r .... . ....... ... .. ..... ..
4

5

6
7

8

1:

11

r.

\ , 26

2

19

2
3
28

I

I 17

15
?6

I

% ,,,

///

( .“~.

3
2

PART’
DE SCFtiPTiON

Screw, Machine - Round l-lead
Brass (#8-32 x 5~8”)

Washer, Lock - EIT (#8)
Washer, Lock - ET (#8)
Holder, Fuse
Fuse (1 Ampere)
Insulator, Resistor
Screw, Machine - Round Ht?ad

(#6-32 X 1-3/4”)
Rectifier, FLJII Wave
Insulator, Resistor
Resistor, Fixed
Washer, Fibre
Washer, Flat (.”}72” ID x

3/8” OD X 1/32” Thk)
Washer, ~Lock (#6)
Nut, Hex - Machine (#8-32)
Rheostat
Knob
Screw, Machine - Round Head

(#6-32 X 1“)

---tier. PAR7 Q-W. PART
NO. NO. USED DESCRIPTION

REF. PART
NO. NO.

CITY.
USED

1

1
1
1
1
1
1

1
1
1
1
2

1
2
1
1
1

CHARGER PACKAGE, BATTERY (300 Milliampere) 12 810-0081
OPTIONAL WIRE IN
305-0562 1 1 AC Input,

12 volt Dc output
3,4,5D Volt AC Input,

12 volt output
Screw, Machine - Round Head

(#6-32 X 3/8”)
Nut, Hex - Machine (#6-32)
Washer, Lock - ET (#6)
Panel, Battery Charger
Milliammeter, DC
Nut, Hex - Machine (#10-32)
Washer, Flat - Brass (.200” ID x

7/~6,1 OD ~ 1/32” Thk)

Screw, Machine - Round Head
(#6-32 X 3/8”]

NUt, Hex - Machine (#6-32)
Washer, Lock - ET (#6)

13
14
15
16
17
18

856-0002
853-0005
321-0104
321-0067
304-0292
812-0072

305-0563 1

812-0061 4

2
3
4
5
6
7

860-0006 4
853-0003 4
301-4106 1
302-0489 2
871-0010 4
526-0049 4

19
20
21
22
23

305-0129
508-0161
304-0538
508-0015
526-0048

8 812-0061 2 24
25
26
27
28

850-b020
871-0007
303-0117
303-0076
812-0068

9
10
11

860-0006 4
853-0003 3
TRANSFORMER
~; ~-o@-Jg 1
315-0010 1

1 AC Input
3,4,5D AC Input

Redistribution or publication of this document
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TRANSFER S“wiTCH ASSEMBLY (2 AND 3 POLE)
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TRA?4SFER SLA41TCHASSEMBLY (2 AND 3 POLE)

OT .... . .. .... ...- n / .– -.–. .-–

REF. PART QTY. PART
No. No. USED DESCRIPTION

SWITCH ASSEMBLY, TRANSFER (Complete)

2
3

4

5

6

7

8
9

10

306-1154 1
306-1155 i

306-1156 1
306-:157 1

306-1158 1
306-1159 1

306-1160 1
306-1161 1

306-0860 1
306-0861 1

306-0862 1
306-0863 1

306-0866 1
306-0867 I

306-0868 1
306-0869 1

2 Pole
Standard

110-120 Volt, 50/60 Hertz
208/220/240 Volt,

50/60 Hertz
347 Volt, !50/60 Hertz
440/480 Volt, 50/60 Hertz

Rear Connected
110/120 Volt, 50/60 Hertz
208/220/240 Volt,

50/60 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

3 Pole
Standard

110/120 Volt, 50/60 Hertz
208/220/240 Volt,

50/60 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz

Rear Connected
110/120 Volt, 50/60 Hertz
208/220/240 Volt,

50/60 Hertz
347 Volt, 50760 Hertz
440/480 Volt, 50/60 Hertz

SWITCHING ASSEMBLY (See Separate Group for
Components)
306-1140 1 2 Pole, 1 Phase - Standard
306-1141 1 2 Pole, 1 Phase - Rear

Connected
306-0822 1 3 Pole, 3 Phase - Standard
306-0823 1 3 Pole, 3 Phase - Rear

Connected
306-0804 1 Plate, Motor Mounting
ACTUATOR, LINEAR
306-0838 1 110/120 Volt, 50/60 Hertz
306-0843 1 208/220/240 Volt,

50/60 Hertz
306-0842 1 347 Volt, 50/60 Hertz
306-0841 1 440/480 Volt, 50/60 Hertz
800-0004 4 Screw, Cap - Hex Head

(1/4-20 X 5/8”)
WASHER, LOCK - SPRING (1/4”)
850-0040 8 2 Pole, 1 Phase
850-0040 9 3 Pole, 3 Phase
NUT, HEX (1/4-20)
862-0001 4 2 Pole, 1 Phase
862-0001 5 3 Pole, 3 Phase
800-0187 4 Screw, Cap - Hex Head

(1/4-20 X 5“)
306-0602 4 Spacer, Actuator Mounting
306-0642 1 Rod, Actuator
306-1038 2 Barrier, Arc Chute -

3 Pole, 3 Phase Units

NOTE: To determine correct voltage, refer to your nameplate
and model identification in front of manual.

REF.
No.

11
12

?2A

13

14
15
16

PART G!TY.
NO. USED

306-1041 4
306-0641 1

308-0406 1

815-0364 1

98-3489 1
332-2211 3
BREAKER. CiRCUiT
3Z0.0613

320-0611

320-0608
320-0609

17 812-0063

18 870-0183
19 336-2787

20 CAPACITOR
312-0202
312-0218

312-0205
312-0204

i

1

1
1

2

2
1

1
1

2
2

PART
DESCRIPTION

Barrier, Arc Chute
Cover Assembly, Auxlllary

Switch (Includes Toggle
Switch and Leads)

Switch, Toggle (Part
of 306-0641 Cover
Assembly

Screw, Machine - Round
Head W/ET (#10-32 x 1/2”)

Label, Instructions
Terminal, Receptacle

110/120 Volii50/G0
Hertz

208/22W240 Volt, 50/60
Hertz

347 Volt, 50/60 t-iertz
440/480 Volt, 50/60

Hertz
Screw, Machine - Round

Head (#6-32 x 1/2”)
Nut, Hex - W/ET (#6-32)
Leads - 347/440/480 Volt.

50/60 Hertz

110/120 Volt, 50/60 Hertz
208/220/240 Volt, 50~60

Hertz
347 Volt, 50[60 Hertz
440/480 Volt, 50160

Hertz
21 SCREW, MACHINE - FLP.T HEAD (#10-32 X 7/8”)

815-0165 2 110/1 20/208/220/240
Volt, 50/60 Hertz

815-0165 4 347/440/480 Volt,
50/60 Hertz

22 WASHER, LOCK - ET (#10)
855-0008

855-0008

25 306-0331
26 306-0332

27 306-1385
28 800-0030

29 850-0045

30 306-0333
31 854-0007
32 812-0084

33 338-1097
35 332-0942
36 526-0018

37 800-0009

2

4

2
2

2
2

2

2
2
2

1
10
10

1

110/1 20/208/220/240
Volt, 50/60 Hertz

, 347/440/480 Volt,
50/60 Hertz

Cover, Contact (LH)
Cover, Contact -3 Pole,

3 Phase Units)
Rod End Assembly - Actuator
Screw, Cap - Hex Head

(5/16-18x 1-1/4”)
Washer, Lock - Spring

(5/16”)
Cover, Contact (RH)
Washer, Lock t T
Screw, Machine - Round

Head
Harness, Wiring
Tie, Cable
Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
Screw, Cap - Hex Head

(1/4-20x 1-1/2”)
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TRANSFER SWITCH ASSEMBLY
(i? AND 3 POLE PROGRAMMED TRANSITION)
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TRANSFER SWITCH ASSEMBLY
(2 AND 3 Pok.E PROGRAMMED TRANSITION)

(2T .... .
REF. PART (2TY’. DAQT. ..”..

NC). No. USED DE.SCRIPTICIN

SWITCH ASSEMBLY “TRANSFER (Com~lete)

— -0/ .----.-..
F3F.F.
No.

14
15
16

PART’ Q-w.
840. USED

98-3489 1
332-2211 3
BREAKER, CIRCtJIT
320-0611 1

PART
13E!5CRIPTI(2N

1,. abel, Instructions
“Terminal, Receptacle

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Screw, Machine - Round

Head (#6-32 x 1/2”)
Nut, Hex W/ET (#6-32)
Lead Assembly - 347/

440/480 Volt, 50/60
Hertz

208/220/240 Volt, 50/60
Hertz

347 Volt, 50/60 Hertz
440/48LI Volt, 50/60

2 Fble
Standard

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
240 Volt. 50 Hertz
347 Volt, 50/60

Hertz
440/480 Volt , 50/60

Hertz
Rear Connected

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
3 Pole

Standard
208/220 Volt, 50/60

Hertz
240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Rear Connected

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
240 Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

306-1209 1

306-1209
306-I21O
306-1211

1
1
1

320-0608 1
320-0609 1

812-0063 217

18
19

306-1212 1

870-0183 6
336-2787 1

306-1214 1

306-1214
306-1215
306-1216
306-1217

1
1
1
1

20 CAPACITOR
312-0218 1

312-0205 2
312-0204 2

Hertz
21 SCREW, MACHINE - FLAT (#10-32 X 7/8”)

815-0165 2 208/220/240 Volt, 50/60
Hertz

815-0165 4 347/4401480 Volt, 50/60
Hertz

22 WASHER. LOCK - ET (#IO)

306-1199 1

306-1199
306-1200
306-1201
306-1202

1
1
1
1 855-0008 2’ 20ti2201240 Volt, 50/60

Hertz
347/440/480 Volt,

50/60 Hertz
Cover, Contact (LH)
Cover, Contact -3 Pole,

3 Phase Units
Rod End, Actuator
Screw, Cap - Hex Head

(5/16-18 X 1-1/4”)
Washer, Lock - Spring

(5/16”)
Cover, Coniact (RH)
Washer, Lock - IT (#8)
Screw, Machine - Round

Head (#8-32 x l“)
Harness, Wiring (Includes

Terminal Block)
Block, Terminal (Part of

Wiring Harness #338-1 115)
Screw, Machine - Round

Head (#8-32 x 3/4”)
Relay Assembly (Consists of

Indented Parts’)
Bracket, Relay Mounting
Relay, Time Delay
(Inc[udes Molufltlng
Hardware)

208/220 Volt, 50/60
Hertz

240 Volt, 60 Hertz
24@Volt, 50 Hertz
347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
S,witch, ,Sna~j Action
F3arrier, Switch
“l-ie, (lable
WaShf?K Flilt (1’V644° 1[~ X

5~8° 0[3 x I ‘If;” Ylik)

:;clf”!vd, cap - Hf?k H(?nc
( }/’4-20 x 1 1’:?”)

855-0008 4

2
2

2
2

2

2
6
2

1

1

4

1

i

1
1
1
1

2

4

10
10

1

306-1204 1
306-0331
306-0332

25
26306-1204

306-1205
306-1206
306-1207

1
1
1
1

27
28

306-1385
800-0030

Hertz
1 SWITCH ASSEMBLY (See Separate Group for

Components)
306-1140 1 2 Pole, 1 Phase - Standard
306-1141 1 2 Pole, 1 Phase - Rear

Connected
306-0822 1 3 Pole, 3 Phase - Standard
306-0823 1 3 Pole, 3 Phase - Rear

Connected
2 306-0804 1 Plate, Motor Mounting
3 ACTUATOR, LINEAR

850-004529

30
31
32

306-0333
854-0007
812-0084

33 338-1115

33A 332-”1541

812-0082306-0843 1 208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring (1/4”)
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

( 1/4-20X 5“)
Spacer, Actuator Mountir?g
Rod, Actuator
Barrier, Arc Chute -

3 Pole, 3 Phase Units
Barrier, Arc; Chute
Cot/er Assembly (!nciudes

Toggle Switch)
Switch, “f’oggle (Part of

306-0641 Cover Assembly)
Screw, Machine - Round

34

35306-0842
306-0841

1
1

301-4577
4 800-0004 4

850-0040
862-0001
800-0187

9
5
4

5
6
7

307-1628

307-1628
307-1629
307-1630
307-1631

8
9

10

306-0602
306-0642
306-1038

4
1
2

36 309-0297
37 305-028 I
38 33209’!2
39 52&oc i {j

11
12

306-1041
306-0641

12A 308-0406

e 15-0364 4
Head W/E-r (#10-32 x 1/2”)

Nf2TE: To c~et~tmlne correct voltage, refer to yol.r inaineplfilc
Redistribution or publication of this document
by any means, is strictly prohibited.
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TRANSFER S’WITCH ASSEMBL,Y (4 POLE)

CIT ..... .– -------- -“ El / . ... .... . ___

REF. PART QTY. PART’
No. No. USED DESCRIPTION

SWl”rC1-1 ASSEMBLY, TRANSFER (Complete)
Standard

306-1513 1 208/220/240 Volt, 50/60
Hertz

306-1514 1 347 Volt, 50/60 Hertz
306-1515 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1516 1 208/220/240 volt, 50/60

Hertz
306-1517 1 347 Volt, 50/60 Hertz
306-1518 1 440/480 Volt, 50/60

Hertz
1 SWi TC~il NG ASS EMF3LY (See Se~arate Grou~ for

Components
306-1489 1
306-1490 1

2 306-1433 2
3 306-1430 2
4 815-0364 8

5 812-0082 4

6 306-1434 1
7 ACTUATOR, LINEAR

306-0843 2

306-0842 2
306-0841 2

E 800-0004 6

9 850-0040 20
10 862-0001 10
11 800-0187 8

12 306-0602 8
13 306-1475 1
14 306-1038 2
15 306-1041 4
16 306-1580 1
17 306-1474 1
18 332-0942 10
19 98-3489 1
20 812-0063 4

21 853-0003 4
22 860-0006 4
23 BREAKER, CIRCUIT

320-0611 2

Standard
Rear Connected
Cover, Contact
Cover, Auxiliary Switch
Screw, Machine - Round

Head x Recessed WIET
(#10-32 X 1/’2”)

Screw, Machine - Round
Head (#8-32 x 3/4”)

Cover, Load

208/220/240 Volt, 50/60
Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60 Hertz
Screw, Cap - Hex Head

(1/4-20 X 5/8”)
Washer, Lock - Spring
Nut, Hex (1/4-20)
Screw, Cap - Hex Head

(1/4-20 X 5“)
Spacer, Actuator Mounting
Rod, Actuator
Barrier, Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Rod Actuator
Tie, Cable
Label, Instructions
Screw, Machine - Round

Head (46-32 x 1/2”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)

208/220/240 Volt,

REF. PART cl-w.
No. NO. USED

320-0608 2
320-0609 2

24 332-2211 6
25 336-2787 2

26 CAPACITOR
312-0218 2

312-0205 4~
312-0204 4

PART
DESCRIPTION

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
‘Terminal
Lead - 3471440/480 Volt,

50/60 Hertz Units

208/220/240 Volt,
50/60 Hertz

347 Volt, 50160 Hertz ~
440/480 Volti 50/60

Hertz
27 SCREW, MACHINE - FI.AT HEAD X RECESSED

(# 10-32 X 7/8”)
1,

815-0165 4 208/220/240 Volt,
50/60 Hertz

815-Ol{iC 8 347/440/480 volt,

50/60 Hertz
28 WASHER, LOCK - ET (#IO)

855-0008 4 208/’220/240 Volt,

855-0008 8

29 308-0406 1
30 338-1150 1

34 306-0331 2
35 ,306-0332 2
36 306-1385 ~

37 8500045 2
38 800-0030 2

39 306-0333 2
40 800-0051 2

41 526-0018 20

42 800-0009 2;

43 306-1432 1
44 306-1647 2
45 850-0050 2

50[60 Hertz

NOTE: To determine correct voltage, refer to vour name~late
and model Identification in-front of manual

50/60 Hertz
347/440/480 volt,

50/60 I-+ertz
Switch, Auxiliarv
Harness, Wiring’ (Includes

Terminal ~lock)
Block, Terminal (Part of ~

Wirin,g H~~ness) ~ i
Washer, Lock - IT ($8) ~
Screw, Machin’e~- Round ~ ~

Head (#8-32 x 1“) !
cover, Contact (LH) ~
Cover, Contact
Rod End, Actuator
Washer, Lock - Spring (5/16”)
Screw, Cap - Hex Head

(5/16-18 X 1-1/6”)
Cover, Contact (RH)
Screw, Cap - Hex tjead

(3/8-16 X 1-1/4”)
Washer, Flat (17/64” ID x

5/8” OK) X i/16° Thk)
Screw, Cap, - Hex Head

(1/4-20 xtrl/2”) ~ ~
Cover, Motor M~unting ~
Rott End, Actup\Or ~~
Washer, Lock - ~pri,ng (3/8~’) ~

1’,’,,
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TRANSFER SWITCH ASSEMBLY (4 POLE) “

PROGRAMMED TRANSITION
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REF” PART caTY. PART
No. ?’40. USED DESCRIPTION

SW I’TCH ASSEMBLY, TRANSFER (Complete)
Standard

306-1665 1 208/220 volt, 50/60
t-iertz

306-1605 1 240 Volt, 60 Hertz
306-1606 1 240 Volt, 50 Hertz
306-1607 1 347 Volt, 50/60 Hertz
306-1608 1 440/480 Volt, 50/60 Hertz

Rear Connected
306-1609 1 208/220 Vo!t, 50/60 Hertz
306-1609 1 240 Volt, 60 Hertz
306-1610 1 240 Volt, 50 Hertz
306-1611 1 347 Volt, 50/60 Hertz
306-1612 1 440/480 Volt, 50/60 Hertz

1 SWITCHING ASSEMBLY (See Separate Group for
Components)
306-1489
306-1490

2 306-1433
3 306-1430
4 815-0364

5 812-0082

6 306-1434
7 ACTUATOR,

306-0~43,,

306-0842
306-0841

8 800-0004

9 850-0040

1 Standard
1 Rear Connected
2 Cover, Contact
2 Cover, Auxiliary Switch
8 Screw, Machine - Round

Head (#10-32 x 1/2”)
4 Screw, Machine - Round

(#8-32 X 3/4”)
1 Cover, Load

.INEAR
‘2 208/220/240 Volt,

~0/60 Hertz
2 347 Volt, 50/60 Hertz
2 440/480 Volt, 50/60 Hertz
8 Screw, Cap - Hex Head

( 1/4-20X 5/8”)
18 Washer, Lock - Spring

10 862-0001 10
11 800-0187 8

12 306-1978 8
13 306-1475 1
14 306-1038 2
15 306-1041 4
16 306-1580 1
17 306-1474 1
18 332-0821 ~~ 1,
1? 98-34’89 1
20 812-0063 4

21 853-0003 8
22 860-0006 8
23 BREAKER, CIRCUIT

320-0611 2

320-0608 2
320-0609 2

24 332-2211 6
25 336-2787 2

(1/4”)
Nut, Hex (1/4-20)
Screw, Cap - hex Head

(1/4-20 X 5“)
Spacer, Actuator Mounting
Rod, Actuator
Barrier, Arc Chute
Barrier, Arc Chute
Cover, Auxiliary Switch
Rod, Actuator
Tie, Cable ~
Label, Instructions
Screw, Machine - Round’

Head (#6-32 x 1/2”)
Washer, Lock - ET (#6)
Nut, Hex (#6-32)

208/220/240 Volt,
50/60 Hertz

347 Volt, 50/60 Hertz
440/480 Volt, 50/60

Hertz
Terminal
Lead - 347/440/480

TRANSITION

cm .-—____.—..-
REF. PART am. PART
No. ?4(2. USED DESCR$PTIQN

26 GA PACITOR
312-0218 2 208/’220240 Volt,

50/60 Hertz
312-0205 4 347 Volt, 50/60

Hertz
312-0204 4 440/480 Volt, 50/60

Hertz
27 SCREW, MACHINE - FLAT HEAD X RECESSED

(#10-32)
815-0165 4 208/22(2240Voi!.,

50;60 Hertz ~ f~

815-0165 8 347/440/480 VOit,
50/6E Hertz

28 WASHER, LOCK - ET COUNTERSUNK (#10) [
855-0008 4 208/220/240 volt ,,

855-0008 8
50/60 Hertz

29 308-0406 1 Switch, Toggle
30 338-1154 1 Harness, Wiring (includes

Terminal Block)
31 332-1541 1 Block, Terminal (Part of

Wiring Diagram)
32 854-0007 6 Washer, Lock - IT f#8)
33 812-0084 2

34 306-0331 ‘2
35 306-0332 2
36 306-1385 ‘2
37 850@045 ‘“ 2

38 800-0030 ‘2 ~,’

39 306-0333 2,
40 800-005? 2’

41 306-0281 4
42 309-0297 2
43 812-0082 4

44 RELAY,’TIME DELAY
307-1628 1
307-1628 ,1
307-1629 1
307-1630 1
307-1631 ‘1

45 301-4577 ,1
46 526-0018 20

47 800-0009 2

48 850-0050 2’

49 306-1647 2
50 306-1432 1

50/60 Hertz
3471440/480 Vr$t,

Screw, Machine - Rotind Head

Barrier, Switch
Switch, Snap Action
Screw, Machine - Round Head

(#8-32 X 3/4”)

208/220 Volt, 50/60 Hertz
240 Volt, 60 Hertz
240 V,olt, 50 ki@rtz ~ ,1

347 Volt,50/dO ti{ertz ~ ~~
44~/480 Volt,’50~60 :~;::1

‘Hertz ~ l,, !
Bracket, Relay Mounting ~~
Washer, Flat (17/64” ID x

5/8” OD X l/16’’,Thk) ~
Screw, Cap - Hex Head

(1/4 -20 xl-l/2”)
Washer, Lock - Spring

(3/8”) !,

Rod End, Actuator
,!,

Cover; Motor Mounting

Redistribution or publication of this document
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1

Switching Assembly (2 and 3 Pole)

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

SWITCHING ASSEMBLY (Complete)
2 Pole, 3 Phase

306−1140 1 Standard
306−1146 1 Rear Connected

3 Pole, 3 Phase
306−0822 1 Standard
306−0823 1 Rear Connected

1 BASE
2 Pole, 1 Phase

306−1136 1 Standard
306−1137 1 Rear Connected

3 Pole, 3 Phase
306−0527 1 Standard
306−0659 1 Rear Connected

2 BLOCK ASSEMBLY − 3 POLE, 3 PHASE UNITS
306−1054 2 Standard
306−1056 2 Rear Connected

3 BLOCK ASSEMBLY
306−1055 4 Standard
306−1057 4 Rear Connected

4 SCREW, CAP − HEX HEAD (1/4−20 x 1”)
800−0007 16 2 Pole, 1 Phase
800−0007 12 3 Pole, 3 Phase

5 526−0018 26 Washer, Flat (17/64” ID x 5/8”
OD x 1/16” Thk)

6 854−0014 24 Washer, Lock − IT (1/4”)
7 SCREW, CAP − HEX HEAD (1/4−20 X 1−1/4”)

800−0008 8 2 Pole, 1 Phase
800−0008 12 3 Pole, 3 Phase

8 306−0508 2 Arm, Interlock Assembly
9 800−0003 2 Screw, Cap − Hex Head

(1/4−20 x 1/2”)
10 CONTACT AND BLOCK KIT

306−1828 2 2 Pole, 1 Phase
306−1831 2 3 Pole, 3 Phase

11 STRAP, LOAD
337−0322 1 Standard
337−0318 1 Rear Connected

12 337−0310 1 Strap, Jumper
13 STRAP, LOAD − 3 POLE, 3 PHASE

337−0321 1 Standard
337−0318 1 Rear Connected

14 337−0311 1 Strap, Jumper − 3 Pole, 3
Phase

15 LUG, SOLDERLESS − STANDARD CONNECT
332−2017 5 2 Pole, 1 Phase
332−2017 6 3 Pole, 3 Phase

16 SCREW, CAP − HEX HEAD (1/2−13 x 1−1/2”) −
STANDARD CONNECT
800−0092 5 2 Pole, 1 Phase
800−0092 6 3 Pole, 3 Phase

17 WASHER, LOCK − SPRING (1/2”) −
STANDARD CONNECT
851−0023 5 2 Pole, 1 Phase
851−0023 6 3 Pole, 3 Phase

19 STRAP, LOAD
337−0331 1 Standard
337−0318 1 Rear Connected

20 306−0534 1 Bar, Interlock
21 815− 0446 4 Screw, Machine − Round Head

W/IT (#8−32 x 1/2”)
22 166−0122 8 Spacer, Mounting Screw

23 337−0319 1 Bar, Neutral − Standard
Connected

25 815−0478 4 Screw, Cap − Hex Head
(#6−32 x 3−1/2”)

26 850−0020 4 Washer, Lock − Spring (#6)
27 860−0005 4 Nut, Hex (#6−32)
28 306−0253 2 Lever
29 815−0447 4 Screw, Machine − Round Head

W/IT (#8−32 x 3/4”)
30 SCREW, CAP − HEX HEAD (3/8−16 x 1−3/4”)

800−0053 4 2 Pole, 1 Phase
800−0053 6 3 Pole, 3 Phase

31 WASHER, LOCK − SPRING (3/8”)
851−0022 4 2 Pole, 1 Phase
851−0022 6 3 Pole, 3 Phase

32 SCREW, CAP − HEX HEAD (3/8−16 x 1−1/4”)
800−0051 2 2 Pole, 1 Phase
800−0051 3 3 Pole, 3 Phase

33 WASHER, LOCK − SPRING (3/8”)
851−0022 2 2 Pole, 1 Phase
851−0022 3 3 Pole, 3 Phase

34 WASHER, LOCK − SPRING (3/8”)
850−0050 2 2 Pole, 1 Phase
850−0050 3 3 Pole, 3 Phase

35 NUT, HEX (3/8−16)
862−1003 2 2 Pole, 1 Phase
862−1003 3 3 Pole, 3 Phase

36 309−0297 6 Switch, Snap Action
37 812−0082 8 Screw, Machine − Round Head

(#8−32 x 3/4”)
38 306−0636 4 Bracket, Auxillary Switch
39 306−0281 8 Barrier, Switch
42 SCREW, CAP − HEX HEAD (#8−32 x 3/8”)

815−0127 5 2 Pole, 1 Phase
815−0127 7 3 Pole, 3 Phase

44 CHUTE, ARC
306−0320 4 2 Pole, 1 Phase
306−0320 6 3 Pole, 3 Phase

45 SPACER, ARC CHUTE
306−0668 8 2 Pole, 1 Phase
306−0668 12 3 Pole, 3 Phase

47 SCREW, MACHINE − ROUND HEAD
(#10−32 x 1−1/2”)
812−0087 8 2 Pole, 1 Phase
812−0087 12 3 Pole, 3 Phase

48 WASHER, LOCK (#8)
854−0007 8 2 Pole, 1 Phase
854−0007 12 3 Pole, 3 Phase

49 337−0310 1 Strap, Ground
50 526−0048 12 Washer, Flat (.172” ID x

3/8” OD x 1/32” Thk)
51 306−1398 6 Bushing − 3 Pole,

3 Phase Units
52 815−0485 2 Screw, Shoulder
53 850−0030 2 Washer, Lock − Spring
54 813−0109 1 Screw, Round − Head
55 870−0298 2 Nut, Self−Locking
56 306−0643 1 Switch, Handle (RH)
57 306−0644 1 Switch, Handle (LH)
58 813−0110 1 Screw, Round − Head
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s’wiTcM!NG ASSEMBLY (4 POLE)

REF. PART QTY. PART
No. No. USED DESCRIPTION

SWITCHING ASSEMBLY (Cornoiete)

REF. PART
?+0, No.

2G 851-0G23

30 306-1426
31 306-1420
32 al 2-0070

33 850-0020
34 860-0005
35 812-0086

36 854-0007
37 860-0008
39 306-1423
40 800-0003

41 332-2065

41 337-0317

42 332-2065

42 337-0317

43 815-0446

44 815-0478

45 306-0253
46 815-0447

C2TY.
USED

4

2
2
4

8
8
4

20
8
2
4

6

6

2

2

4

4

2
4

8

8
1
4

4
4
8
4
12
8
8

12

12

6
12
2
4
4
4

PART
DESCRIPTION

Washer, Lock - Spring
(1/2”) - Standard Units

Bracket, Level
Lever
Screw, Machine - Round

Head (#6-32 x 1-1/4”)
Washer, Lock (#6)
Nut, Hex (#6-32)
Screw, Machine - Round

Head (#8-32 x 1-1/4”)
Washer, Lock - IT (#8)
Nut, Hex (#8-32)
Bracket, Interlock Bar
Screw, Cap - Hex Head

(1[4-20 X 1/2”)

306-1489 1
306- “1490 “~

1 BASE, SWITCH

. . .
Standard
Rear Connected

Standard
Rear Connected
Kit, Contact Replacement
Screw, Cap - Hex Head

(1/4-20x 1“)
Washer, Flat (17/64” ID x

5/8” OD X 1/16” Thk)
Washer, Lock - !T (1/4”)
Screw, Cap - Hex Head

(1/4-20 x 1-1/4”)
Bracket, Accessory Switch
Spacer, Lever
Screw, Machine - Round

Head (#8-32 x 3/4”)
Handle, Actuator - Haif -

Right Side
Handle, Actuator - Half -

Left Side
screw, Machine - Round

Head (#1 O-32 x 1-3/4”)
Nut, Hex - Self Locking

(#10-32)
Screw, Machine - Round

Head (#10-32 x 2“)
Screw, Machine - Shoulder
Washer, Lock - Spring (#10)

3U6-14(Z
306- 14t32
306-1840
800-0007

1

1
,-

2;

44

40
,6

4
2
16

4

4

4

8

4

2
2

1

1

1

1

1

1

1

1
3
3
8

8
2
4
4

4

2
3

4 526-0018

854-0014
800-0008

5
6

306-1431
306-1427
81~-0082

7
8
9

Lu~, Solderless ~ Standard
Units

Strap - Rear Connected
Units

Lug, Solderless -
Standard Units

Strap - Rear Connected
Units

Screw, Machine - x

10 306-0643

11 306-0644

12 813-0109

870-0298 Recessed W/lT (#8-32x 1/2”)
Screw, Cap - Hex Head

(#6-32 X 3-1/2”)
Lever
Screw, Machine - Round

Head x Recessed
W/lT (#8-32 X 3/4”)

Screw, Cap - Hex Head
(3/8-16 X 1-1/4”)

Washer, Lock - Spring (3/8”)
Bar, interlock
Screw, CaF - Hex Head

(3/8-16 X l-f/8”)
Washer, Lock - Spring (3/8”)
Nut, Hex (3/8-16)
Switch, Snap Action
Bracket, Auxiliary Switch
Barrier, Switch
Spacer, Mounting Screw
Screw, Binder Head

(#8-32 X 3/8”)
Screw, Machine - Round

Head (#10-32 x 1-1/2”)
Washer,’ Flat(.172° ID x

3/8” OD X 1/32” Thk)
Chute, Arc
Spacer, Arc Chute
Spacer, Interlock
Washer, Lock - Spring (1/4”)
Arm, Interlock Assembly
Washer, Lock - Spring (3/8”)

13

14 813-0110

15
16
17

815-0485
850-0030
STRAP, LOAD
306-T 457 Standard (Includes Parts

Marked ‘)
Rear Connected

47 800-0051

48 851-0022
49 306-1473
50 800-0051

51 850-0050
52 862-0003
53 308-0297
54 306-0636
55 306-0281
56 166-0122
57 815-0127

58 812-0087

337-0318
STRAP, LOAD
306-1456

18
Standard (Includes Parts

Marked ‘)
Rear Co~nected337-0318

STRAP, LOAD
306-1455

19
Standard (Includes Parts

Marked 9,
Rear Connected337-0318

STRAP, LOAD
306-1443

20
Standard (Includes Parts

Marked b)
Rear Connected

“Insulator Sleeving
*AStop, Bar
* A.Screw, Machine x Recessed

W/lT (#8-32 X 3/8”)
‘AWasher, Lock - IT (#8)

Strap, Jumper
Strap, Jumper
Lug, Solderless - Standard

Connect Units
Screw, Cap - Hex Head

(1/2-13 X 1-1/2”) -
Standard Units

337-0318
898-1082
306-0313
815-0046

21
22
23

59 526-0048

60 306-0320
61 306-0668
62 306-1424
63 850-0040
64 306-0508
65 851-0022

24
25
26
27

854-0007
337-0370
337-0371
332-2017

800-009228
. - Parts included in 306-1455/306-1456 and 306-1457

Load Strap Assemblies.
A - Parts included in 306-1443 Load Strap Assembly.
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